saranis. FCC RF Test Report

Report No. : FR351903D

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
60.0 | 15E R§§247-QP
m'OW 15E RSS247-AVG
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E R§5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8  dBuv  dBuv a8 dE
1 0.163 45.96 -19.34 65.30 35.48 0.04 10.43 QF
2 0.163 36.06 -19.24 55.30 25.58 0.04 10.43 Average
3 0.201 45.67 -17.91 63.58 35.20 0.05 10.42 QP
4 0.201 36.77 -16.81 53.58 26.30 0.05 10.42 Average
5 0.253 44.97 -16.67 61.64 34.60 -0.01 10.38 QF
& 0.252 35.57 -16.07 51.64 25.20 -0.01 10.38 Average
7 0.330 39.48 -19.96 59.44 29.21 -0.06 10.33 QF
8 0.330 30.58 -18.86 49.44 20.31 -0.06 10.33 Average
9 0.404 42.43 -15.34 57.77 32.20 -0.07 10.30 QP
10 % 0.404 34.83 -12.94 47.77 24.60 —0.07 10.30 Average
11 0.459 37.67 -19.04 56.71 27.51 —0.08 10.24 QF
12 0.459 28.77 -17.94 46.71 1B.61 —0.08 10.24 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
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saranas. FCC RF Test Report

Report No. : FR351903D

Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %
Test Engineer : Chris Chen
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode Band g Antenna Modulation Channel | Frequency Data RU Remark
(GHz) Rate

Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 1 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO @ FullRU -
Mode 11 U-NII-1 5.15-5.25 1 802.11ax HE20 44 5220 MCSO @ FullRU -
Mode 12 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO @ FullRU -
Mode 13 | U-NII-2A 5.25-5.35 1 802.11ax HE20 52 5260 MCSO @ FullRU -
Mode 14 = U-NII-2A 5.25-5.35 1 802.11ax HE20 60 5300 MCSO @ FullRU -
Mode 15 = U-NII-2A 5.25-5.35 1 802.11ax HE20 64 5320 MCSO @ FullRU -
Mode 16 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO @ FullRU -
Mode 17 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 18 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO @ FullRU -
Mode 19 U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO @ RU26/0 -
Mode 20 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO0 | RU26/8 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351903D

Mode ‘ Band ‘ FGal-rl]zd) ‘ Antenna Modulation Channel | Frequency g::g RU Remark
Mode 21 | U-NII-2A = 5.25-5.35 1 802.11ax HE20 52 5260 MCSO RU26/0 -
Mode 22 = U-NII-2A | 5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 RU26/8 -
Mode 23 = U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO0 RU26/0 -
Mode 24 = U-NII-2C = 5.47-5.725 1 802.11ax HE20 140 5700 MCSO RU26/8 -
Mode 25 U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO | RU52/37 -
Mode 26 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO  RUS52/40 -
Mode 27 = U-NII-2A | 5.25-5.35 1 802.11ax HE20 52 5260 MCSO | RU52/37 -
Mode 28 | U-NII-2A = 5.25-5.35 1 802.11ax HE20 64 5320 MCSO | RU52/40 -
Mode 29 = U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO | RU52/37 -
Mode 30 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO | RU52/40 -
Mode 31 U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO | RU106/53 -
Mode 32 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO | RU106/54 -
Mode 33 | U-NII-2A = 5.25-5.35 1 802.11ax HE20 52 5260 MCSO | RU106/53 -
Mode 34 = U-NII-2A = 5.25-5.35 1 802.11ax HE20 64 5320 MCSO RU106/54 -
Mode 35 = U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO RU106/53 -
Mode 36 = U-NII-2C = 5.47-5.725 1 802.11ax HE20 140 5700 MCSO | RU106/54 -
Mode 37 U-NII-1 5.15-5.25 1 802.11ax HE40 38 5190 MCSO Full RU -
Mode 38 U-NII-1 5.15-5.25 1 802.11ax HE40 46 5230 MCSO Full RU -
Mode 39 = U-NII-2A = 5.25-5.35 1 802.11ax HE40 54 5270 MCSO Full RU -
Mode 40 = U-NII-2A = 5.25-5.35 1 802.11ax HE40 62 5310 MCSO0 Full RU -
Mode 41 = U-NII-2C = 5.47-5.725 1 802.11ax HE40 102 5510 MCSO Full RU -
Mode 42 = U-NII-2C = 5.47-5.725 1 802.11ax HE40 110 5550 MCSO Full RU -
Mode 43 = U-NII-2C = 5.47-5.725 1 802.11ax HE40 134 5670 MCSO0 Full RU -
Mode 44 = U-NII-1 5.15-5.25 1 802.11ax HE80 42 5210 MCSO Full RU -
Mode 45 & U-NII-2A = 5.25-5.35 1 802.11ax HE80 58 5290 MCSO Full RU -
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351903D

Mode Band FGal-rl]zd) Antenna Modulation Channel | Frequency gg:g RU Remark
Mode 46 | U-NII-2C | 5.47-5.725 1 802.11ax HE80 106 5530 MCSO Full RU -
Mode 47  U-NII-2C | 5.47-5.725 1 802.11ax HE80 122 5610 MCSO0 Full RU -
Mode 48 | U-NII-3 | 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 49 U-NII-3 | 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 50  U-NII-3 | 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 51 U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO Full RU -
Mode 52 U-NII-3 | 5.725-5.85 1 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 53 = U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 54 | U-NII-3 | 5.725-5.85 1 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 55  U-NII-3 | 5.725-5.85 1 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 56 = U-NII-3 | 5.725-5.85 1 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 57 U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 RU26/0 -
Mode 58 @ U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 RU26/8 -
Mode 59 U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCSO0 RU52/37 -
Mode 60 | U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO0 RU52/40 -
Mode 61 U-NII-3 | 5.725-5.85 1 802.11ax HE20 149 5745 MCS0 | RU106/53 -
Mode 62 U-NII-3 | 5.725-5.85 1 802.11ax HE20 165 5825 MCSO = RU106/54 -
Mode 63 = U-NII-2C | 5.47-5.85 1 802.11a 144 5720 6Mbps - -
Mode 64 | U-NII-2C | 5.47-5.85 1 802.11ax HE20 144 5720 MCSO0 Full RU -
Mode 65 | U-NII-2C | 5.47-5.85 1 802.11ax HE40 142 5710 MCSO0 Full RU -
Mode 66 = U-NII-2C | 5.47-5.85 1 802.11ax HE80 138 5690 MCSO0 Full RU -
Mode 67 | U-NII-2C | 5.47-5.85 1 802.11ax HE20 136 5680 MCSO0 Full RU -
Mode 68 @ U-NII-2C | 5.47-5.85 1 802.11a 136 5680 6Mbps - -
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o ss. FCC RF Test Report Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode = Modulation | Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 36 5150.00 49.77 54.00 -4.23 H AVERAGE Pass Band Edge
1

802.11a 36 | 10360.00 45.89 68.20 -22.31 \Y, PEAK Pass Harmonic

802.11a 44 - - - - - - - Band Edge
2

802.11a 44 10440.00 45.14 68.20 -23.06 \Y, PEAK Pass Harmonic

802.11a 48 - - - - - - - Band Edge
3

802.11a 48  15720.00 40.97 54.00 -13.03 \Y, AVERAGE Pass Harmonic

802.11a 52 - - - - - - - Band Edge
4

802.11a 52 | 10560.00 44.13 68.2 -24.07 - PEAK Pass Harmonic

802.11a 60 - - - - - - - Band Edge
5

802.11a 60 10600.00 44.88 68.20 -23.32 \% PEAK Pass Harmonic
6 802.11a 64 5350.66 50.28 54.00 -3.72 H AVERAGE Pass Band Edge
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saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.

6 802.11a 64 = 10640.00 45.09 74.00 -28.91 \% PEAK Pass Harmonic
802.11a 100 | 5459.12 43.41 54.00 -10.59 H AVERAGE Pass Band Edge

7
802.11a 100 & 11000.00 48.52 74.00 -25.48 \% PEAK Pass Harmonic
802.11a 116 - - - - - - - Band Edge

8
802.11a 116 | 11160.00 44.94 54.00 -9.06 \% AVERAGE Pass Harmonic
802.11a 140 | 5733.08 64.35 68.20 -3.85 H PEAK Pass Band Edge

9
802.11a 140 | 11400.00 47.17 54.00 -6.83 H AVERAGE Pass Harmonic
802.11ax HE20 & 36 5149.70 50.64 54.00 -3.36 H AVERAGE Pass Band Edge

10
802.11ax HE20 36 10360.00 45.73 68.20 -22.47 H PEAK Pass Harmonic
802.11ax HE20 = 44 - - - - - - - Band Edge

11
802.11ax HE20 44 10440.00 45.71 68.20 -22.49 \ PEAK Pass Harmonic
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saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.

802.11ax HE20 | 48 - - - - - - - Band Edge
12

802.11ax HE20 | 48 | 10480.00 45.87 68.20 -22.33 H PEAK Pass Harmonic

802.11ax HE20 @ 52 - - - - - - - Band Edge
13

802.11ax HE20 | 52 | 10520.00 45.68 68.20 -22.52 H PEAK Pass Harmonic

802.11ax HE20 @ 60 - - - - - - - Band Edge
14

802.11ax HE20 | 60 | 15900.00 42.24 54.00 -11.76 \% AVERAGE Pass Harmonic

802.11ax HE20 @ 64 5350.66 47.42 54.00 -6.58 H AVERAGE Pass Band Edge
15

802.11ax HE20 | 64 | 10640.00 44.87 74.00 -29.13 H PEAK Pass Harmonic

802.11ax HE20 | 100  5466.64 59.38 68.20 -8.82 H PEAK Pass Band Edge
16

802.11ax HE20 | 100 @ 11000.00 48.87 74.00 -25.13 H PEAK Pass Harmonic
17 802.11ax HE20 = 116 - - - - - - - Band Edge
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saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
17 802.11ax HE20 = 116 | 11160.00 48.32 74.00 -25.68 H PEAK Pass Harmonic
802.11ax HE20 | 140 5725.88 59.51 68.20 -8.69 H PEAK Pass Band Edge
18
802.11ax HE20 = 140 | 11400.00 44.03 54.00 -9.97 H AVERAGE Pass Harmonic
802.11ax HE20 | 36 5131.20 39.62 54.00 -14.38 H AVERAGE Pass Band Edge
19
802.11ax HE20 36 - - - - - - - Harmonic
802.11ax HE20 | 48 5000.00 40.30 54.00 -13.70 \% AVERAGE Pass Band Edge
20
802.11ax HE20 | 48 - - - - - - - Harmonic
802.11ax HE20 | 52 5102.24 39.29 54.00 -14.71 \% AVERAGE Pass Band Edge
21
802.11ax HE20 52 - - - - - - - Harmonic
802.11ax HE20 | 64 5353.18 39.67 54.00 -14.33 H AVERAGE Pass Band Edge
22
802.11ax HE20 64 - - - - - - - Harmonic
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saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 | 100 @ 5451.60 38.96 54.00 -15.04 H AVERAGE Pass Band Edge
23

802.11ax HE20 | 100 - - - - - - - Harmonic

802.11ax HE20 | 140 5759.64 50.20 68.20 -18.00 H PEAK Pass Band Edge
24

802.11ax HE20 | 140 - - - - - - - Harmonic

802.11ax HE20 36 | 5150.00 47.00 54.00 -7.00 H AVERAGE Pass Band Edge
25

802.11ax HE20 36 - - - - - - - Harmonic

802.11ax HE20 48 | 5000.00 43.65 54.00 -10.35 \% AVERAGE Pass Band Edge
26

802.11ax HE20 48 - - - - - - - Harmonic

802.11ax HE20 52 | 5133.92 39.92 54.00 -14.08 H AVERAGE Pass Band Edge
27

802.11ax HE20 52 - - - - - - - Harmonic
28 802.11ax HE20 64 | 5352.10 48.11 54.00 -5.89 H AVERAGE Pass Band Edge
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o ss. FCC RF Test Report Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
28 802.11ax HE20 64 - - - - - - - Harmonic
802.11ax HE20 = 100 & 5459.44 44.82 54.00 -9.18 H AVERAGE Pass Band Edge
29
802.11ax HE20 | 100 - - - - - - - Harmonic
802.11ax HE20 = 140 @ 5732.84 58.31 68.20 -9.89 H PEAK Pass Band Edge
30
802.11ax HE20 | 140 - - - - - - - Harmonic
802.11ax HE20 36 5150.00 48.08 54.00 -5.92 H AVERAGE Pass Band Edge
31
802.11ax HE20 36 - - - - - - - Harmonic
802.11ax HE20 48 5000.00 43.69 54.00 -10.31 \ AVERAGE Pass Band Edge
32
802.11ax HE20 48 - - - - - - - Harmonic
802.11ax HE20 52 5378.40 40.08 54.00 -13.92 H AVERAGE Pass Band Edge
33
802.11ax HE20 52 - - - - - - - Harmonic
Sporton International Inc. (KunShan) Page Number : C9 of C208

TEL : +86-512-57900158
FCC ID : XMR2023FCS960K




saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.
802.11ax HE20 64 5351.00 45.38 54.00 -8.62 H AVERAGE Pass Band Edge
34
802.11ax HE20 64 - - - - - - - Harmonic
802.11ax HE20 | 100  5466.32 63.19 68.20 -5.01 \ PEAK Pass Band Edge
35
802.11ax HE20 | 100 - - - - - - - Harmonic
802.11ax HE20 | 140 5727.72 61.57 68.20 -6.63 H PEAK Pass Band Edge
36
802.11ax HE20 | 140 - - - - - - - Harmonic
802.11ax HE40 38 5149.44 47.65 54.00 -6.35 H AVERAGE Pass Band Edge
37
802.11ax HE40 38 10380.00 45.72 68.20 -22.48 \ PEAK Pass Harmonic
802.11ax HE40 46 5149.60 45.28 54.00 -8.72 H AVERAGE Pass Band Edge
38
802.11ax HE40 46 10460.00 45.46 68.20 -22.74 \Y PEAK Pass Harmonic
39 802.11ax HE40 54 5350.18 48.35 54.00 -5.65 H AVERAGE Pass Band Edge
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saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.
39 802.11ax HE40 54 | 10540.00 44.57 68.20 -23.63 H PEAK Pass Harmonic
802.11ax HE40 62 5350.20 69.47 74.00 -4.53 H PEAK Pass Band Edge
40
802.11ax HE40 62 | 10620.00 44.52 74.00 -29.48 H PEAK Pass Harmonic
802.11ax HE40 |« 102  5465.84 65.09 68.20 -3.11 H PEAK Pass Band Edge
41
802.11ax HE40 | 102 @ 11020.00 47.35 74.00 -26.65 \% PEAK Pass Harmonic
802.11ax HE40 @ 110  5459.80 39.47 54.00 -14.53 H AVERAGE Pass Band Edge
42
802.11ax HE40 | 110 11100.00 47.76 74.00 -26.24 \% PEAK Pass Harmonic
802.11ax HE40 @ 134 5733.48 63.40 68.20 -4.80 H PEAK Pass Band Edge
43
802.11ax HE40 | 134  11340.00 47.44 74.00 -26.56 \ PEAK Pass Harmonic
802.11ax HE80 @ 42 5144.48 48.76 54.00 -5.24 H AVERAGE Pass Band Edge
44
802.11ax HES8O0 42 10420.00 45.14 68.20 -23.06 H PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
45 802.11ax HE8O 58 5353.40 49.16 54.00 -4.84 H AVERAGE Pass Band Edge
45 802.11ax HE80 58 | 10580.00 44.23 68.20 -23.97 H PEAK Pass Harmonic
46 802.11ax HEBO0 = 106 | 5456.72 46.09 54.00 -7.91 H AVERAGE Pass Band Edge
46 802.11ax HE80 | 106 | 11060.00 46.22 74.00 -27.78 \% PEAK Pass Harmonic
47 802.11ax HE80 122 | 5739.72 56.19 68.20 -12.01 H PEAK Pass Band Edge
47 802.11ax HE80 | 122 | 11220.00 47.80 74.00 -26.20 \% PEAK Pass Harmonic
41 802.11ax HE40 = 102 593.57 41.63 46.00 -4.37 H PEAK Pass LF
802.11ax HE20 = 136 | 5728.76 64.26 68.20 -3.94 H PEAK Pass Band Edge
67
802.11ax HE20 | 136 | 11360.00 47.79 54.00 -6.21 H AVERAGE Pass Harmonic
802.11a 136 | 5729.80 64.40 68.20 -3.80 H PEAK Pass Band Edge
68
802.11a 136 | 11360.00 49.48 54.00 -4.52 H AVERAGE Pass Harmonic
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saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 | 5650.00 55.18 68.20 -13.02 Y, PEAK Pass Band Edge

48
802.11a 149 | 11490.00 47.01 54.00 -6.99 H AVERAGE Pass Harmonic
802.11a 157 - - - - - - - Band Edge

49
802.11a 157 | 11570.00 50.41 54.00 -3.59 \Y, AVERAGE Pass Harmonic
802.11a 165 | 5934.80 50.90 68.20 -17.30 H PEAK Pass Band Edge

50
802.11a 165 | 11650.00 50.69 54.00 -3.31 \Y, AVERAGE Pass Harmonic
802.11ax HE20 | 149 | 5646.40 59.44 68.20 -8.76 \Y, PEAK Pass Band Edge

51
802.11ax HE20 149 = 11490.00 46.86 54.00 -7.14 \Y, AVERAGE Pass Harmonic
802.11ax HE20 | 157 - - - - - - - Band Edge

52
802.11ax HE20 | 157 | 11570.00 49.46 54.00 -4.54 \% AVERAGE Pass Harmonic
53 802.11ax HE20 | 165 5929.60 51.10 68.20 -17.10 H PEAK Pass Band Edge
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saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
53 802.11ax HE20 = 165 | 11650.00 50.22 54.00 -3.78 \% AVERAGE Pass Harmonic
802.11ax HE40 | 151 @ 5650.53 62.67 68.59 -5.92 H PEAK Pass Band Edge
54
802.11ax HE40 = 151 | 11510.00 44.64 54.00 -9.36 \% AVERAGE Pass Harmonic
802.11ax HE40 | 159 @ 5936.40 52.55 68.20 -15.65 H PEAK Pass Band Edge
55
802.11ax HE40 = 159 | 11590.00 46.90 54.00 -7.10 \% AVERAGE Pass Harmonic
802.11ax HE80 | 155 @ 5654.40 62.76 71.48 -8.72 H PEAK Pass Band Edge
56
802.11ax HE80 = 155 | 11550.00 42.45 54.00 -11.55 \% AVERAGE Pass Harmonic
802.11ax HE20 | 149 @ 5608.80 50.50 68.20 -17.70 \% PEAK Pass Band Edge
57
802.11ax HE20 | 149 - - - - - - - Harmonic
802.11ax HE20 | 165 @ 5975.60 50.44 68.20 -17.76 H PEAK Pass Band Edge
58
802.11ax HE20 | 165 - - - - - - - Harmonic
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saranas. FCC RF Test Report

Report No. : FR351903D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE20 149 | 5637.60 49.62 68.20 -18.58 H PEAK Pass Band Edge
59
802.11ax HE20 149 - - - - - - - Harmonic
802.11ax HE20 165 @ 5930.40 50.36 68.20 -17.84 H PEAK Pass Band Edge
60
802.11ax HE20 165 - - - - - - - Harmonic
802.11ax HE20 149 @ 5642.40 49.30 68.20 -18.90 \% PEAK Pass Band Edge
61
802.11ax HE20 149 - - - - - - - Harmonic
802.11ax HE20 165 = 5938.40 50.98 68.20 -17.22 \% PEAK Pass Band Edge
62
802.11ax HE20 165 - - - - - - - Harmonic
50 802.11a 165 593.57 41.87 46.00 -4.13 H PEAK Pass Harmonic
Sporton International Inc. (KunShan) Page Number . C15 of C208
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 144 - - - - - - - Band Edge
63
802.11a 144 | 11440.00 49.25 54.00 -4.75 \% AVERAGE Pass Harmonic
802.11ax HE20 | 144 - - - - - - - Band Edge
64
802.11ax HE20 | 144 @ 11440.00 47.34 54.00 -6.66 H AVERAGE Pass Harmonic
802.11ax HE40 | 142 - - - - - - - Band Edge
65
802.11ax HE40 = 142 | 11420.00 45.25 54.00 -8.75 H AVERAGE Pass Harmonic
802.11ax HE80 | 138 - - - - - - - Band Edge
66
802.11ax HE80 = 138 | 11380.00 43.84 74.00 -30.16 \% PEAK Pass Harmonic
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Summary of each worse mode

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
83 813
T 56 U-NI1-U-N-2A-UN ] | |~ S UNI-UNI2AAI-C
5.0 Ll ! 5.
448 488 hmMWMWMWWW
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 5680 67.82 74.00 -6.18 59.53 3474 10.65 3718 0.0 118 172 PEAK 1 5180.00 109,96 ------ ------ 10150 34.8 18.78 37.18 0.88 118 172 PEAK
11nLe\ueI (dBuim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
83 83
(il ]
50 U-NI--0-N-2A-U-NI-RCIAVG), L L 56 U-A-1-U--2A-U-NIL2CIVE)
s ' i
Av
g ki 35
163 163
B0 520, 5140, 5160, 5180, 5200 10 . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp A APos TPos Linit Over Read Ant CablePreamp Axx APos TPos
freg level Line Linit Level Factor Loss Factor Factor Remark Freg Llevel Line Linit Level Factor Loss Factor Factor Remark

1 515h.00 49.77 54

Wiz douW/m dBuv/m @B oBV B B B B o deg

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
] | | G0N 2A -2
650 50
48 448 W
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5145.20 56.55 74.00 -17.45 48.26 34.74 10.65 37.18 0.00 298 TS PEMK 1 5180.00 10316 ----vv -=-om- 9.72 34.85 10.69 37.16 0.00 W8 75 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
50 ULNI-0-M-ZA-U-HI-2CIAVG) L ol 2A -G
48 1 448 L/—AW
Av
) 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.60 43.13 54.00 -10.67 34.83 3475 10.65 37.18 @.00 298 75 AVERAGE 1 5180.00 95.78 ----ev -eeee- B7.26 34.85 10.69 37.16 0.00 298 75 AVERAGE

Sporton International Inc. (KunShan)
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Pol. Horizontal Vertical
mLeveI[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
N _ . BOUNL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
m } ol
Peak A P PPN T L
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10360.00 44.93 08.20 -23.27 56.42 37.38 15.29 64.16 .00 === PEAK 1 10360.00 45.89 68.20 -22.31 57.% 37.38 15.30 6415 @.08 -~ --- PEAC

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““mellilﬂlj‘llm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
488 4 ol 1
Peak SRR " o oty
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10440.00 4430 68.20 -23.99 55.58 37.42 15.36 64.86 .00 === PEAK 1 1044000 45.14 68.20 -23.06 S6.42 37.42 15.36 6466 0.00 ---  --- PEAK

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Horizontal Vertical
MLMIIIEMH] 0 Level (dBuVim)
14 134
W5 3
iy 86 0 N2 NI " TLINNL
N il S N I
i Wi N LT 0
830 56 U-NIA.J-NI-2AU-NI-2CIAVG)
5 U-AI-1--NI-2A-U-NI-ZC(AVG) T T - ) I T
- T i q B ) I m .h]h el - al ,.._...h‘ A M
Peak 48 I g o a
W ooy 32
325
Avg .
163
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz
7l . 1w, 1350 150 10 et
Fraquency (MHz
ey ) Linit Over Read  Ant Cable Preamp Aux APos TPos
. Freq level Line Linit Level Factor Loss Factor Factor Remark
Linit Over Read Ant (able Preamp Awc APos TPos
freg level Line Limit Level Factor Loss Factor Factor Remark W dve 6 B B & B B a deg
- 1 10480.00 45.51 68.20 -22.69 56.70 3.4 1539 6462 600 - - PEAK
Mz dbulfn dBuv/m @B dBY B BB OB B o dg 1 15720.08 0.8 74.80 -23.00 5358 4L17 1970 6298 .60 1ol 272 PEAK
1 1M8.00 4448 6820 -B.T0 S5.69 3.4 1538 6463 BBB - - PENC 3 15720.00 40.97 5480 -13.03 43.57 4117 19.21 62.98 .00 191 272 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C21 of C208
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Pol. Horizontal Vertical
1‘,““mellclﬂu‘ﬂm] ” Level (dBuVim)
1138 138
915 915
iy 56 ULNI-U-M-2A 0N B 56 U-NI-UNI2A-U-N-2C
UL _1 LT iy 1| i
N _ . BOUNL-H0 28 20(AVG) _ )  SGUNLALALZALNIZC(AVG)
Peak e LT = . L ———
Avg 35 3
163 13
1000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Awc APos Thos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Renark
Mdindn B B @B B B 6 m dy MeEwaBie B Y B B & B a dg
1 10560.00 43.98 ©68.20 -24.22 54.98 37.48 15.45 63.93 .00 === PEAK 1 16560.00 4413 68.20 -24.07 95,13 37.48 15.45 63.93 @.00 - - PEAK

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mL&VﬂHﬂMVﬁI}] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak s me y el X
IS R R
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10609.00 44.53 68.20 -23.67 55.45 37.58 15.47 63.89 .00 === PEAK 1 10609.00 44.88 68.20 -23.32 S5.80 37.50 15.47 63.89 @.00 -~ --- PEAK

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Horizontal Fundamental
11ﬂue\uel (dBuVim) 0  Level (dBuVim)
1138 1134 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B3
] | {750 A 2A -2
650 .
408 88 w
Peak
325 325
163 163
U
3] 5348, 5378, 5404, 53 340 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Unit Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark freq Level Line Linit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy Medwj B B @ B B & B a dy
1 535318 67.42 74.00 -6.58 58.78 34.95 10.84 37.07 0.0 1o@ 6 PEAK 1 5320.60 167,92 ------ ------ 9.5 4.9 10.82 37.08 0.00 100 6 PEAC
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
) 565 U-N-U-NL 2N ZC AV
48 448
Av
) 325 35
163 163
U U
530 5348, 5378, 5404, 53 340 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.66 50.28 54.00 -3.72 41.56 34.95 10.84 37.07 0.0 108 6 AVERAGE 1 5320.00 99.95 --e-ev ooeeee 9130 34.92 10.81 37.68 0.00 100 6 AVERAGE

Sporton International Inc. (KunShan)
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
g5 i
B 56 -1 2A-UNI-2C B
] ] S UAI1-U--2A- -2
50 a0
1
44 b LI WWWW
Peak
125 125
163 163
§il 5348, 5178, 5404, M 5480 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5360.64 54.69 74.00 -19.31 45.95 34.96 10.85 37.07 0.0 369 263 PEAK 1 5320.00 10214 ---nev oomeee 93.47 34.93 10.82 37.08 0.00 369 263 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 LN
50 ] WL
5 U-NHE-U-AI-2A-U-NI-CAVE) L 56 U-A-1-U-0-ZAU-NIL2CTAVE)
44 i 44
Av L_.»-*"‘—"_‘»_/_'—w—-""
) 125 125
163 163
§il 5348, 5178, 5404, M 5480 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535010 41.85 54.00 -12.15 33.13 3495 10.84 37.07 0.00 369 263 AVERAGE 1 5320.00 93.69 ----ev -oeee- B5.04 34.92 10.81 37.68 0.00 369 263 AVERAGE
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Pol. Horizontal Vertical
mmﬂl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak ah— b y ’
Avg 35 3!
163 163
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10640.00 4433 74.00 -29.67 55.16 37.52 15.50 63.85 .00 === PEAK 1 10640.00 45.09 74.80 -28.91 5.9 37.52 15.50 63.85 @.08 ---  --- PEAC

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
" L) il T Tty (1R T
' 50
4E.B| PR 19 \ "
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5M48.08 52.09 74.00 -21.91 43.30 4.9 1095 37.06 0.0 143 B PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546856 59.30 68.20 -12.99 46.51 34.88 10.97 37.06 .68 183 B PEAK 1 5500.00 108,81 - -oeee- log.el .82 113 37.05 0.0 183 B PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UMLA-U-NI-ZA-U-NI-2C1AVG)|
48 1 448
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.12 43.41 54.00 -10.59 34.62 34.88 10.97 37.06 0.0 143 B AVERAGE 1 5500.00 10111 ----vv -eeee- 92,34 3481 1.1 37.65 0.00 103 0 AVERAGE
Sporton International Inc. (KunShan) Page Number . C27 of C208
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
] | | HGUNIE--H-AUN-2C
650 &1
1
488
Wit i il LI Wttt
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5450.88 50.97 74.00 -13.03 4.7 4.9 10.% 37.06 0.0 386 279 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5469.34 58.96 08.20 -17.24 42,17 34.86 10.98 37.05 0.6 386 279 PEAK 1 5500.00 105,35 ---vn woeee- 96,58 34.50 1102 37.85 .00 36 279 PENK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik 1
B3 813
650 50
56 U-NI-U-N-2AU-M-ZCLAVG) L o GUMAN-ZAN-2CTAVG)
u 1 u L_\,\,.
Av
g 125 35 W
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.76 40.24 54.00 -13.76 31.45 34.88 10.97 37.06 @.00 386 279 AVERAGE 1 5500.00 96.83 ----vv -onoe- 88.06 34.81 1.1 37.65 0.00 386 279 AVERAGE
Sporton International Inc. (KunShan) Page Number . C28 of C208
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Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
m k| Ml N“ ol .J
Peak % ‘W%MWW WWMWMWA
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11609.08 45.10 74.80 -28.99 55.09 37.78 15.76 63.45 @.00 -~  --- PEAK 1 11609.00 48.52 74.80 -25.48 58.51 37.78 15.76 63.45 @.00 -~  --- PEAC
Sporton International Inc. ((KunShan) Page Number : C29 of C208
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Pol. Horizontal Vertical
1ML&W&I[IIB!J‘ﬂm] m Level {4BuVim)
1138 134
15 913
i i3 SN TN
56 U-NIHA-U-N-2-U-N1-2C
ﬁm_—uj_m_ ] 1 L. T M GEN__U—I_ITI_J R M
56N NLAUNLICIAVS |— = - ‘ S KRR ALAG)
S A - B als il 2 ) ‘
Peak MW*’M Ry A - iy
Avg ok .
1 k.
163
000 9200, 11400, 13600, 15600, 18000
7000 §200. 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Over Read Ant Cable Preamp Aux APos TPos
Uit Ower Read At Cable Presmp  hux Mos Thos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Limit Level Factor Loss Factor Factor Remark -
- Moz dBul/m dBV/m @B dBWV B B OB B o dyg
Mz dwufm dBuv/m B BV dBm B B A8 o deg 1 11160.00 5461 74.00 -19.39 64,11 37.89 15.88 63.27 .00 11 304 peAC
1 10168.08 45.35 74.80 -28.65 54.85 37.89 15.88 63.27 @.08 -~  --- PEAK 1 10160.00 44.94 54.80 -9.06 S4.44 37.89 15.88 63.27 0.08 1A 308 AVERAGE
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Pol. Horizontal Fundamental
m[ﬂd(ﬂ&lwml 1M|.MNMWIIII
138 1138 1
15 lm 915
#3 “‘n* 3
W 56 U-NIA-U-NIL-2A-U-NL-2C ] L] i | G NI-A-NI-ZAUNLC
850 Ww 650
48 il 46 sttt b g
Peak WWMWMM g™
35 SZEW
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 573388 64.35 68.20 -3.05 54.80 5.7 1134 37.16 0.0 126 176 PEXK 1 5700.00 108,29 ----vv -=-em- 98.81 /.30 1L29 37.11 o.ee 126 176 PEAK
1M|.MNMWIIII
1138
1
915
8.3
650
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
Avg Blank u I e I
u-v\ﬁt"‘-"""mj
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 99.89 ----ev -oeoe- 98,41 3/.30 1L29 37,01 080 126 176 AVERAGE

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Vertical Fundamental
m[ﬂd(ﬂ&lwml 1M|.MNMWIIII
138 1138 1
15 sy 915
3 I 3
. 56 U-NIA-U-NIL-2A-U-NL-2C ] L] i | G NI-A-NI-ZA LN
8501 I ‘ 650
[l 0l A NIV PRY T
. 88 MWWWWWW 8 PR L L i
Pea g
35 35
16 163
5685 5101, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5735.60 63.50 68.20 -4.62 54.82 5.7 1135 37.16 0.0 108 88 PEAK 1 5700.00 104,76 ----vv -=nee- 95.28 /.30 1L29 3701 .00 lee BB PEAK
1M|.MNMWIIII
1138
w5 1
8.3
650
L L1 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
s ]
Avg Blank . s e
v
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 95.27 ---eev oemeee 85,80 35.29 1128 37.16 0.00 100 85 AVERAGE

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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SPORTON LAB.

FCC RF Test Report

Report No. : FR351903D

Pol. Vertical
i Level (dBuVim)
138
75
i 56 U-NIHA-U-NI-2A-U-N1-20
AL LT LT
4 B 50 UM 2A- - 2CAVG)
Peak f L L
g
Avg h7A
1 ki
7000 9200, 11400, 13600. 15800, 18000
Freguency (Wz)
Freg level Line Limit Level Factor Linit Over Read Ant Cable Preamp Auwc APos TPos
- freg Llevel Line Linit Level Factor Loss Factor Factor Remark
1140000 5850 T80 5.5 6.8 30.13 MmN 0 B B B @B B o d
2 11400.00 47.17 5488 -6.83 55.95 38.18 1 11400.00 46.57 74.80 -27.43 5.3 38.18 16.05 63.61 0.08 -~  --- PEAC

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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10

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
] | 66 UL 2AULNL2C
650 50
48 448
Peak
325 35
163 163
U U
5100 50, 5140, 80, 5180, 5200 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5147.80 67.47 74.00 -6.53 59.18 34.74 10.65 37.18 0.0 108 7 PEAK 1 5160.00 118,42 ----vv -vneee 10198 34.85 10.69 37.16 0.00 100 7 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 ULNI-U-NT-2A-U-NI-2CAVG),
48 448
Av
) 325 35
163 163
U U
5100 50, 5140, 580, 5180, 5200 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.70 50.64 54.00 -3.36 42.34 3475 10.65 37.18 0.0 108 7 AVERAGE 1 5160.00 108,22 ----vv -=--m- 91,78 34.85 10.69 37.16 0.00 108 7 RVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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10

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
] | | G0N 2A -2
il t il
48 448 WM
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 546,50 62.72 74.00 -11.28 54.43 34.74 10.65 37.18 0.0 297  TAPEN 1 5180.00 15,91 ----vv -enem- 97.47 .85 10.69 37.16 0.00 27 74 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
56 ULNI-0-N-ZA-U-HI-2CIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 1 448
Av
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.10 45.37 S4.00 -B.63 37.07 3475 10.65 37.18 @.00 297 74 AVERAGE 1 5180.00 9474 --veev oomeee 86,30 34.85 10.69 37.16 0.00 297 74 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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56N N0

Peak MMWWW

Avg s

163
7000 §200. 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Over Read Ant (able Preamp Auc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy
1 10360.08 45.73 68.20 -20.47 57.22 37.38 15.29 64.16 .00 === PEAK

Pol. Horizontal Vertical
e B L B
14 1134
95 a5
iy 86 0 N2 NI i 56 0N UNLZA NI
m__U—I_Fﬂ_J R I [ em‘_u—l_m_J N I [

56 LN U 0A)

3!
1 ki
7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn & BN dh B B 6 o dy
1 10360.00 45.21 68.20 -22.99 S6.68 37.38 15.30 6415 @.08 ---  --- PEAK

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Horizontal Vertical
e B L B
14 1134
95 a5
iy 86 0 N2 NI i 56 0N UNLZA NI
GM__U—I_H'I_J L1 M GEN__U—I_FJ'I_J N I

56N N0

_ L L O BN
Peak 48 s : 4 — A«Wlw

i oy v
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Auc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10449.00 45.30 68.20 -20.99 56.58 37.42 15.36 64.e6 0.00 -~  --- PEAK 1 10440.00 45.71 68.20 -22.49 57.00 37.42 15.36 o407 @.00 -~ --- PEAK
Sporton International Inc. ((KunShan) Page Number : C37 of C208
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FCC RF Test Report
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
N _ . BOUNL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
Peak DWWW
Avg h7A
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10480.00 45.87 68.20 -20.33 57.07 37.44 15.38 64.82 .00 PEAK 1 1p480.00 45.34 68.20 -22.86 56.53 37.44 15.39 o402 0.00 -~ --- PEAK

Sporton Int

ernational Inc. ((KunShan)

TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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SPORTON LAB.
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Report No. : FR351903D

56N N0

Peak s N W

Avg s

163
7000 §200. 11400, 13600. 15800, 18000
Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy
1 10520.00 45.68 ©68.20 -20.52 56.80 37.46 15.41 63.99 .00 === PEAK

Pol. Horizontal Vertical
e B L B
14 1134
95 a5
iy 86 0 N2 NI i 56 0N UNLZA NI
m__U—I_Fﬂ_J R I [ em‘_u—l_m_J N I [

SN imu.juq.\vg
PSR vy

ol 4
3!
1 ki
7000 9200, 11400, 13600. 15800,
Frequency (MHz)
Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn & BN B B B 6 o dy
1 10520.00 43.98 068.20 -24.22 55.88 37.46 15.42 63.9% @.00 --- --- PEAC

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K

Page Number : C39 of C208
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 0 Level (dBuVim)
14 134
W5 3
iy 86 0 N2 NI " TLINNL
didaat b N ] 1 I
i Wi N LT 0
. B UL AU LAV — T | s
AN 280 d ; R
— L4+ (| UG ] g
Peak e ‘ st "
A 3
325
Avg .
163
7000 20 11400, 13600 1500, 18000
Frequency (MH
7l . 1w, 1350 150 10 et
Frequency (MHz
ey ) Linit Over Read  Ant Cable Preamp Aux APos TPos
. Freq level Line Linit Level Factor Loss Factor Factor Remark
Linit Over Read Ant (able Preamp Awc APos TPos
freg level Line Limit Level Factor Loss Factor Factor Remark W dve 6 B B & B B a deg
- 1 10600.00 45.36 68.20 -22.8 56.28 37.50 15.47 63.89 6.8 - - PEAC
Mz dbulfn dBuv/m @B dBY B BB OB B o dg 1 15909.08 53.05 74.80 -20.95 S5.40 4151 1034 £3.00 .00 109 360 PEAK
1 10600.00 44.83 68.20-23.37 55.75 3758 15.47 63.89 .08 - PEAK 3 15900.00 4.4 5480 <1176 44.59 4150 19.34 63.19 .00 100 360 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C40 of C208

TEL : +86-512-57900158
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
] | I 56 NI H-2AU-NI-2C
50 50
48 LI w
Peak
325 35
163 163
U U
530 5348, 5378, 5404, 53 340 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.66 63.05 74.00 -10.95 54.33 34.95 10.84 37.07 0.0 108 2 PEAK 1 5320.00 108,50 -----v -=--=- 99.85 34.92 10.81 37.68 0.00 108 1 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 !
B3 813
650 50
565 U-N-U-NL 2N ZC AV L L 56 U-NI-U-NI- 2D 2CTR
48 448
Av
) 325 35
163 163
U U
530 5348, 5378, 5404, 53 340 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.66 47.42 54.00 -6.58 38.78 34.95 10.84 37.07 0.0 108 2 RVERAGE 1 5320.00 98.04 ----ev oomeee 89.39 34.92 10.81 37.68 0.00 100 1 RVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K

Page Number 1 C41 of C208
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
] | 1 G UM R-AU-NI-2C
650 50
48 448 WMWWWMP
Peak
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.24 59.84 74.00 -14.16 5112 34.95 10.84 37.07 0.0 292 278 PEMK 1 5320.00 162,91 ----vv -onee- 9,26 34.92 10.81 37.68 0.00 22 278 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
B3 813
50 50
565 U-N-U-NL 2N ZC AV L L 56 UNILA-U-NI-2A-U-NI-2C1AVE)
48 1 448
Av ]
) 325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1535024 42,68 54.00 -11.32 33.96 34.95 10.84 37.07 .80 290 278 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 530,00 93.02 ----em ooeee- B4.37 3492 10.81 37.08 .00 292 275 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
N _ . BOUNL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
Peak e AR —— Y y '
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10640.00 44.87 74.80 -29.13 55.70 37.52 15.50 63.85 .00 === PEAK 1 10640.00 44.05 74.80 -29.95 54.88 37.52 15.50 63.85 @.08 -~  --- PEAK

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
] | | NG UM H-AU-NI-2C
650 &1
T e s i
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545.72 57.96 74.00 -15.04 49.17 34.89 10.% 37.06 0.0 105 B PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 54p6.64 59.35 68.20 -B.82 56.59 34.87 10.98 37.06 0.8 185 B PEAK 1 5500.00 109,38 ----vv =oeee- 106,61 .81 1101 37.85 0.0 105 B PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-2AU-M-ZCLAVG) L ol - 2AA-CTAVG)
48 4 448 L/U
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 43.54 54.00 -10.46 34.75 34.88 10.97 37.06 0.0 105 B AVERAGE 1 5500.00 108,06 -----v ------ 91.29 34.81 1.6l 37.65 0.00 109 0 AVERAGE
Sporton International Inc. (KunShan) Page Number . C44 of C208
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138
1138 i
15 175
813 13
] | | BGUN--H-AU-NI-2C
650 &1
R VSR TR T Y gyl
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5457.36 49.70 74.00 -24.30 40.91 34.89 10.9% 37.06 0.0 M 272 PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546248 SL77 68.20 -16.43 42,95 34.88 10.97 37.06 0.6 44 272 PEAK 1 5500.00 106,43 ---vn woeee- 97.66 3481 1L01 37.85 0.0 34 2 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 !
B3 813
650 50
56 U-NI-U-N-2AU-M-ZCAVG) L o G UMAN-ZAN-2CTAVG)
u 1 u Lv
Av
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 41,49 54.00 -12.60 32.61 34.88 10.97 37.06 @.00 344 272 AVERAGE 1 5500.00 97.43 ----ev -oeeee 88,71 34.80 1102 37.65 0.00 344 272 AVERAGE
Sporton International Inc. (KunShan) Page Number . C45 of C208
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Pol. Horizontal Vertical
e B L B
14 1134
95 a5
iy 86 0 N2 NI i 56 0N UNLZA NI
GM__U—I_H'I_J L1 M GEN__U—I_FJ'I_J N I

56N N0

L O UML)
Peak 48 - - ! - [

Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11609.08 45.87 74.80 -25.13 58.86 37.78 15.76 63.45 @.00 -~  --- PEAK 1 11600.00 45.19 74.80 -28.71 55.28 37.78 15.76 63.45 @.08 -~  --- PEAC
Sporton International Inc. ((KunShan) Page Number : C46 of C208
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
1
Peak O R " PRI e T
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10160.00 48.32 74.00 -25.68 57.82 37.89 15.88 63.27 .00 === PEAK 1 11160.08 47.40 74.80 -26.60 56.% 37.89 15.88 63.27 0.08 ---  --- PEAC

Sporton International Inc. ((KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Report No. : FR351903D
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_5700MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
56 U-NILA-0-N-2A-U-N-2C ] | | SGUNA-HI-ZAUN-2C
50 ‘ll 1 50
44 MNWMWMWMW 44 W
Peak W
325 35
163 163
st 510, i, 5733, §T48, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5725.88 59.51 68.20 -B.69 49.98 35.35 1133 37.15 0.00 108 358 PEAK 1 5700.00 106,91 -----v -=--m- 9.4 35.29 1128 37.16 0.00 100 358 PEAK
11"Le\iel (dBuVim)
1138
ik 1
813
50
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
448
Avg Blank o L‘—u'\—”
163
100 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBindwe B BN & & B B a g
1 5700.00 96.77 ----ev -emee- 87.30 35.29 1128 37.16 0.00 100 355 AVERAGE
Sporton International Inc. (KunShan) Page Number . C48 of C208

TEL : +86-512-57900158
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Report No. : FR351903D
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_5700MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
56 U-NIL-0-N-2-U-N-2C ] | | G UNI-H-AUNI-2C
650 m 50
1 Mw"‘
o Wbt i
Peak
325 35
163 163
st 5101, i, 5733, §T48, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5738.84 5314 68.20 -15.06 43.58 35.38 1135 37.17 .60 323 259 PEMK 1 5700.00 105,89 ----vv -=nem- 9.42 35.29 1128 37.16 0.00 33 259 PEAK
11"Le\iel (dBuVim)
1138
95 1
813
50
L L 56 UMILA-U-NI-ZA-U-NI-2C1AVG)
448
Avg Blank o e
163
100 1. . 4600, 3800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBindwe B BN & & B B a g
1 5700.00 9474 --veev oomeee 85,27 35.29 1128 37.16 0.00 323 259 AVERAGE
Sporton International Inc. (KunShan) Page Number 1 C49 of C208

TEL : +86-512-57900158
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samran s, FCC RF Test Report Report No. : FR351903D

Pol. Horizontal Vertical
mLevei[nBu‘nm} o Level (dBuVim)
1138 138
975 074
s LN VRN 3 VI FNTES
m__U—I_ITI_J _1 (I M o niml i I T
— - - o UG 56 N0 NV
183 AL _— = - . —_— —
325
Avg 3
163 o
000 9200 11400, 13600, 15800, 18000
Frequency (MHz) 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos .
Freq level Line Limit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp Ao APos  TPos
- Freq level Line Limit Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg -
1 11400.00 53.58 74.00 -20.42 62.36 33.18 16.05 63.01 .00 100 289 PEAK Mz dowu/mdBv/m B dBW dBm B B dB o deg
7 11400.00 44.83 54.86 -9.97 52.BL 38.18 16.85 63.B1 0.8 160 289 AVERMGE 1 11400.00 46,38 74.00 -27.62 55.16 38,18 16.05 e3.01 0.0 ---  --- PEAC
Sporton International Inc. ((KunShan) Page Number : C50 of C208
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19

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 i
i1 i
i3 LN
] ] | S UL 2A DN
50 a0
44 448 WMMW
Peak
125 125
163 163
sl 5120, 540, 5180, 5180, 5200 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5143.20 5L74 74.00 -10.26 43.46 3473 10.65 3718 0.0 105 7 PEAK 1 5180.00 106,76 -----v -=--=- 98.37 4.81 10.68 37.16 0.00 109 7 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 LN
50 Al
50 U-N-A-U-N1-2A-U-HI-2CAVG) L L 56 U-A-1-U--2A-U-NIL2CVE)
44 1 44
Av L}-N_“—-—"
) 125 125
163 163
sl 5120, 540, 5180, 5180, 5200 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 513120 39.62 54.00 -14.38 31.40 34.69 10.63 37.18 0.0 105 7 AVERAGE 1 5180.00 92.24 ---eev oomeee B83.85 34.81 10.68 37.16 0.00 109 7 RVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K

Page Number : C51 of C208
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
JA-U-NILZA-UNILZC ] | | SGUHI1-U-NIL28- N2
50 50
1
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5136.30 49.58 74.00 -24.40 4133 3471 10.64 3718 0.0 354 296 PEAK 1 5160.00 105,83 ----vv -veem- 97.44 3481 10.68 37.16 0.00 354 296 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50 *
56 ULNI-0-M-ZA-U-HI-2CIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 448
1
AV L,m.—»—
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5130.60 39.21 54.00 -14.79 30.%9 34.69 10.63 37.18 @.00 354 296 AVERAGE 1 5180.00 97.78 ----ev -eeee- 89.31 34.81 10.68 37.16 0.00 354 295 AVERAGE
Sporton International Inc. (KunShan) Page Number : C52 of C208
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Mode Band Edge - L
U-NII-1_5.15-5.25 802.11ax HE20 CH48 RUZ26/8_5240MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 i
i1 i
i3 LN
56 U-H1.U-A1L-2A-UHI-2C ] ] L S UAI1-U--2A- N2
50 a0
1
1T N O S SR w ST
Peak
125 125
163 163
Al 5048. 5096. 514, 59 5240 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 589816 50.50 74.00 -13.50 42.42 34.59 10.60 37.11 0.0 108 176 PEAK 1 5240.00 106,84 ----vv -vnee- 98.28 3490 10.75 37.09 0.00 100 176 PEAK
Level [dBuVim
el . Leve (@BaVim)
1
134 104
1
i1 075
i3 B3
50 £50
50 U-H1-1-U-N1-2-U-NI-2CAVG) L L 50 U-NI-1-U-NI-2A-U-NIL-2CG)
44 488
Av [REEE L R
) 125 8
163 16.3
U
5000 5048, 006, 144, 5102, 5240 1000 2200, 3400, 400, 5800. 7000
Frequency (MHz) Frequency (MHz)
L Linit Over Read Ant Cable Preamp Aux APos  TPos
Uit Oer fesd Aot Gable Freamp A Mos Tos Freq Llevel Line Limit Level Factor Loss Factor Factor Remark

Freq Level Line Linit Level Factor Loss Factor Factor Renark

6 dbul dBm B A8 B om deg
1 5e0.00 39.80 54.00 -14.20 3212 3430 10.49 3711 .00 100 176 AVERAGE

1

Mz dBuV/m dBuv/m B dBuV dB/m  dB A8 B o deg
5240.00 181,69 -----v -me-m- 93.13 34.9 18.75 37.09 0.68 180 176 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Horizontal Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

! R R T M
Peak u Blank

540 5264, 5328, 5L 5416, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 548874 43,86 74.00 -25.14 40.04 3495 10.99 37.06 .00 108 176 PEAK

o Level (Bulim)

\ 56 U-NI-U-N-24-U-NI-2C AVG)
44

Avg o P, Blank

163

540 5264, 5326, 5L 5416, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5409.40 37.65 54.00 -16.35 28.83 34.95 10.90 37.06 .00 100 176 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C54 of C208
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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20

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU26/8_5240MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
I
45 95
B3 813
56 U-NILA-0-N-2A-U-N-2C ] | | 56 UNI-A-HI-ZAU-NI-2C
650 50
1
R AR i i
Peak
325 35
163 163
Al 5048, 5096, i, 582, 5240 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5129.60 49.82 74.00 -24.18 41.60 34.69 10.63 37.18 0.0 384 99 PEM 1 5240.00 103,44 --veev oomeee 9,88 4.9 10.75 37.09 0.00 3B/4 99 PEAK
: o LEVEH (4BuVim) " Level (dBuVim)
1138 1138
45 05 1
B3 8.3
60 680 L
56 ---U-N-2A-U-H1-2CAVG) L L 50 U-I1-U-Hi-28-U-NI-2CIAVG)
48 488
AV INSEN N
g 15 324 M
163 16.3
Al 5048, 5096, i, 582 5240 1000 2200, 3400, 4500, 5600, 7000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Ax APos Thos Linit Over Read Ant Cable Preamp  Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5e0.00 40,30 54.00 -13.70 32.62 3430 10.49 3711 .80 334 99 AVERAGE

Mhz dBuV/m dBuV/m 8 dBV dB/m B B B o deg
1 5240.00 98,49 ----e- ----e- 89.93 349 10.75 37.09 .00 384 99 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K

Page Number . C55 of C208




samran s, FCC RF Test Report Report No. : FR351903D

Pol. Vertical Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

I

8 ‘Mwwwwww M o e

Peak Blank
325
163
5240 5264, 538, 5L 5416 5450
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 543954 43,30 74.00 -25.70 39.50 3492 10.%4 3706 .m0 W 99 PEMK

o Level (Bulim)

\ 56 U-NI-U-N-24-U-NI-2C AVG)
44

Avg - 1 Blank
125

163

540 5264, 5328, 5L 5416, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545538 37.84 54.00 -16.16 29.05 34.89 10.9 37.06 .00 334 99 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C56 of C208
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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21
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU26/0_5260MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) ‘ 11"Le\iel (dBuVim)
134 ‘ 134 .
i1 ‘ i
i3 LN
G AN ] ] L S UIA-U-I-2A- N2
50 ‘ a0
1
A m b
Peak ‘
125 ‘ 125
163 ‘ 163
sl A 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 514464 49.67 74.00 -24.33 4139 3473 10.65 3718 0.0 201 360 PEAK 1 5260.00 106,20 -----v -=--=- 97.64 4.9 10.75 37.09 0.00 201 360 PEAK
: o LEVEH (4BuVim) i Level {dBuvim)
134 134
i1 s 1
i3 i1.3
50 5.0 l
50 U--:U-N1L-24-U-NI-2CHAVG) . L 50 U-N-1-U-NI-2A-U-NI-2C(AG)
44 484
AV L).L—_-—\A,N
) 125 325
163 16.3
il A 164, 51%. 528, 5260 1000 2200, J400. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Over fead At CablePreamp Aux APos TPos Linit Over Read Ant Cble Preamp  Awx  APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freg Llevel Line Limit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg

1 5180.64 39.28 54.00 -14.70 3119 34.60 10.60 37.11 @.00 201 360 AVERAGE

Miz dBuW/mdBv/m  dB B dB/m A8 B B om deg
1 5260.00 98,59 ------ ---e-- 9.03 3490 10.75 37.89 Q.80 201 360 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Horizontal Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

Wt rn bt i |
Peak Blank

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 540320 48,35 74.00 -25.65 39.53 3499 10.89 37.06 .00 201 360 PEAK

o Level (Bulim)

“ 1 56 U-NI-U-N-24-U-NI-2C AVG)

Avg u M. ! Blank

163

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545840 38,13 54.00 -15.87 2934 3488 10.97 37.06 .00 201 360 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C58 of C208
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU26/0_5260MHz
ANT 1
Pol. Vertical Fundamental
11ﬂue\uel (dBuVIm) 1 - Level (dBuVim)
1138 1138
1
45 975
B3 B1.3
56 04I-LA0 RN l | 56 U-NI-1-U-NI-2A-U-N-2C
50 1 850 L
1
484 488 WW"WW
Peak
325 325
163 16.3
510 513 14 5105 2 550 1000 0. . 500 5800, 00
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read At Cable Preamp  Auc  APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freg level Line Limit Level Factor Loss Factor Factor Remark
Wddndwn & B & & & o dg W dwjn B @5 G dblm B B 8 or deg
1 SM43.84 50.33 74.00 -23.67 4205 3473 10.65 3706 .80 362 100 PEAK 1 5260.00 104.93 ------ ------ 96.37 34.9 10.75 37.69 0.8 362 108 PEAK
11ﬂue\uel (dBuVIm) i - Level (dBuVim)
1138 1134
s ok 1
B3 3
650 5.0 ||!
50 U-NI-1L-M-2A-U-H0-2C1AVG) L | 56 U-NI1-U-NI-2A.U-NILZCAYG)
48 488
1
Avg = I
325 35
163 16.3
sl 53 5164, 515, 528, 5260 1000 20, 3400, 4600, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Qver Read At Ceble Preamp  Aux  APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy WodWmdon B W dm B B B o dyg
1516224 39.29 54.00 -14.71 3119 3461 10.60 3711 .80 362 109 AVERAGE 1 5260.00 9.99 ------ ------ B3.43 34.9 10.75 37.89 0.00 362 100 AVERAGE
Sporton International Inc. (KunShan) Page Number : C59 of C208

TEL : +86-512-57900158
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Pol. Vertical Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

g

M ottt e
Peak Blank

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 541920 47,81 74.00 -26.19 39.00 349 10.91 37.06 .00 362 100 PEAK

o Level (Bulim)

l ‘h 56 U-NI-U-N-24-U-NI-2C AVG)
b

1
Av Blank
9 18

163

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545820 37.77 54.00 -16.23 28.98 34.88 10.97 37.06 .00 362 109 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C60 of C208
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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22
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
50 50
Y 1 Y et s
Peak ” W
325 35
163 163
§il 5348, 5378, 5404, 53 340 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5369.98 43.56 74.00 -15.44 39.80 34.97 10.86 37.07 0.0 351 360 PEAK 1 5320.00 107,25 ----vv -onee- 98,58 34.93 10.82 37.68 0.00 351 360 PEAK
11ﬂue\uel (dBuVIm) i Level (dBuVim)
1138 1138
1
45 95
B3 8.3
50 850
565 U-N-U-NL 2N ZC AV . L 50 U-NI-1-U-H1-2A-U-NI-ZC (V)
48 1 488
AV |, bt e ]
) 325 325
163 16.3
§il 5348, 5378, 5404, 53 340 1000 2200, 3400, 4500, 5800, 7000
Frequency (MHz) Fraquency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Limit Over Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freg level Line Limit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MrdndNfs B B dfn B B B8 o deg
1 535318 39.67 54.00 -14.33 30.95 34.95 10.84 37.07 0.00 351 360 AVERAGE 1 5320.00 l82.61 ------ ------ 93.94 34.93 16.82 37.88 0.0 351 360 AVERAGE
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B 56 -1 2A-UNI-2C B
50 a0
L 1
488 488 i ot
Peak Vit ‘ W
125 125
163 163
§il 5348, 5178, 5404, M 5480 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 540498 43.67 74.00 -15.33 39.84 4.9 10.9 37.06 0.0 282 M4 PEN 1 5320.00 102,42 ---evv -onee- 93.75 4.9 10.82 37.08 0.00 282 34 PEAK
: o LEVEH (4BuVim) 1 Level (dBuvim)
134 138
1
a3 975
i3 8.3
51 650 J;,
5 U-NHE-U-AI-2A-U-NI-CAVE) L L 56 U-HI-1-U-HI-2-U-NIL-2C(AVG)
44 488
1
Av T e
g 04 15 W
163 16.3
§il 5348, 5178, 5404, M 5480 1000 200, 400, 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Qver Read Ant Cable Preamp  Awx  APos  TPos
freq level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark

6 dbul dBm B A8 B om deg
1 535388 38.09 54.00 -15.91 29.37 3495 10.84 37.07 .00 280 34 AVERAGE

1

Mz dBuV/m dBuv/m 0B dBWV dB/m OB B B om deg
5320.00 97.64 68.20 ------ ----e- 34,93 10.82 37.08 0.80 282 34 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
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23
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1134 i
975 175
LN 13
] ] G UI1-U-I-2A- N2
650 &1
A Wl w —_———
Peak W
125 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 1000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq level Line Linit Level Factor Loss Factor Factor Remark Unit Over fead At Cable Preamp Aux Aos Thos
- Freg Llevel Line Limit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545416 43.57 74.00 -15.43 39.78 3489 10.9% 37.06 0.0 193 2 PEK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S4pd.56 47.15 68.20 -21.05 38.37 34.87 10.97 37.06 0.6 193 2 PEAK 1 5500.00 107,61 - -oeee- 9.84 .81 1L01 37.85 0.0 193 1 PEAK
: o LEVEH (4BuVim) 1 Level (dBuvim)
1134 138
i1 i15
1
i3 8.3
50 650
56 U-N1-U-NI-2A-U-NI-2CIAVG) . L 5 0-N-1-L-N-28-U-N-2CAVG)
44 488
Avg ! M
125 35
163 16.3
B30 1A 414, 5446, 418, 510 1000 200. 400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Over fead At CablePreamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos  TPos
Freg Level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy Mo din B BN B & & B a g
1 545160 33,96 54.00 -15.04 30.16 34.% 10.9 37.06 oo 193 2 AVERAGE 1 5500.08 8632 ------ --oe-- 77.5 .81 ILEL 37.85 .08 193 2 AVERAGE
Sporton International Inc. (KunShan) Page Number : C63 of C208
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23

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
975 175
8.3 3
] | | G UN-A-H-AU-NI-2C
650 B0
s !
' i WM“‘\/JMW WW“‘ \“ Ilw"\‘y"rnl’lf-vwwlvwﬂ’l '1”\\ lmw“hl‘lm' 8 MWMWWMM
Peak WWMM
5 05
163
163
5%50 5362, 5414, 5446, 5478, 510 0
Frequency (MHz) 1000 1. . 4600, 5600. 1000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 M3 4.9 74.00-26.03 39.17 4.9 10.93 37.06 0.0 91 299 PEMK Mz dBuV/m dBuv/m B oBV dBfm A8 A B o deg
7 S4b4.40 47.51 68.20 -20.69 3B.73 34.87 10.97 37.06 0.68 391 298 PEAK 1 5500.00 105,33 ----vn woeee- 96,56 3481 1101 37.85 0.0 391 298 PEK
: o LEVEH (4BuVim) i Level {dBuvim)
1138 138
015 075 1
B3 8.3
650 650
56 U-NI-U-N-ZA-U-M-ZCLAVG) L SO UNIA--N-28-N-2CAVG) |
48 488
1 L-—-—L/—*—M_Aﬁ
Av
g 75 32‘5W
163 163
5%5[] 5302 414, 5445, 78, w10 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Over fead Ant CablePreamy Auc Mos Tos Linit Over Read  Ant Cable Preamp  Awc APos  Thos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
r-\H:MM_daMM_da_da_da_ng Mz dBuv/m dBuv/m  dB dbwv dB/m B dB A8 m  deg
1 OSHTB I8 54001601 209 3B .97 3.0 0.0 B 298 WG s B WA LW G 0 N 250 AVRAGE
Sporton International Inc. (KunShan) Page Number . C64 of C208
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU26/8_5700MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
L L 56 U-NILA-0-N-2A-U-N-2C ] | | G NI-A-A-AUN-C
650 I 50
1
4&8 II" ll!v| '} V' ‘V 4BIB
Peak
125 125
163 163
st 5101, i, 53, 5748, 5785 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5759.64 50.20 68.20 -18.00 40.59 35.42 1139 37.28 0.0 108 360 PEAK 1 5700.00 11823 ----vv -vnem- 108,73 3%5.32 1131 37.13 0.00 100 360 PEAK
11nLc-,\\'eI (dBuV/m)
138 :
97.5
8.3
65.0
I 56 UNIL1-UNI AU NLZC[AVG]
Avg Blank RmWwJMfA#Hw~u$4ﬁh,~x+m,whmﬂ#~HwJ
325

16.3
1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz)
Limit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  d8 dBuv dB/m B dB  dB  m  deg
1 5780.80 111.91 ------ ------ 182.43 35.38 11.29 37.11 @.8e  18@  36@ AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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24

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU26/8_5700MHz

ANT 1
Pol. Vertical Fundamental

11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)

1

1134 134

95 95

B 8.3

L l ) | B 56 U-NIH1-U-NI-2A-U-N-2C ] ] | SGI1-U--2A- N2
654

WWW 650

488 ”rj"‘w-lm“jr““'n‘ Ml wymu‘"mm 488 WMAA
Peak
325 35
163 163
U U
5685 5101, i, 5733, 148, 5185 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5753.88 49.63 68.20 -18.57 40.03 35.41 1138 37.19 .60 392 166 PEAK 1 5700.00 118,03 ----vv -=--m- 108,53 3%.32 1131 37.13 0.00 392 180 PEAK
130 Level {dBuVim)
138 1
975
B1.3
65.0

I L 56 U-NI-1-U-NI-2A-U-Ni-2C(AVG)

= =
Avg Blank mmwvwwﬁﬂﬂumwrhﬁmuf—m_,f-ua~hﬁﬂ
325

163
1000 2200, 3400, 4600. 5800. 7000
Frequency (MHz)

Umit  Over Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuV/m B dBWV dB/m A8 0B B om deg
1 5700.00 11174 ------ ------ 182.26 35.30 11.29 37.11 @.@ 392 100 AVERAGE

Sporton International Inc. (KunShan) Page Number : C66 of C208
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Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU52/37_5180MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
bl A-NILIC ] | | G0N 2A -2
50 ! 50
488 WMWMWMWMWWWMM 183 : WWWWJWMW
Peak M
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.60 63.22 74.00 -10.78 54.92 3475 10.65 37.18 @0.60 191 B Pezk 1 5180.00 117,52 --=eev ooeeee 109.11 34.85 10.68 37.1¢ 0.00 191 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
50 50
56 ULNI-0-N-ZA-U-HI-2CIAVG) 56 UNILL-U-NI-ZA-U-NI-2CRVG)
a ! i
Av
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.00 47.08 54.00 -7.00 38.78 3475 10.65 37.18 0.0 191 B AVERAGE 1 5160.00 118,08 -----v -=---- 101,67 34.83 10.68 37.1¢ 0.00 191 0 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU52/37_5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
i3 LN
] ] | S UL 2A DN
50 a0
489 489 LW%MMWWMMM
Peak
125 125
163 163
sl 5120, 540, 5180, 5180, 5200 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5137.9 56.42 74.00 -17.58 45.17 3471 10.64 37.18 0.0 395 67 PEMK 1 5180.00 114,06 -----v -=--=- 105.67 34.81 10.68 37.1¢ 0.00 395 67 PEAK
: o LEVEH (4BuVim) 1 Level (dBuvim)
134
138 1
a3 975
i3 8.3
50 650
50 U-NA-U-N1-2A-U-HI-2CIAVG) L L 5 U-HI-1-U-AI-2A-U-HI-2CHVG]
44 1 488
Av
) 125 5
163 16.3
sl 5120, 540, 5180, 5180, 5200 1000 0. 400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Over fead Aot Cable Preamp Awc APos Tos Linit Over Read Ant Cable Preamp Aux APos TPos
freq level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5149.% 44,88 54.00 -9.12 36,58 3475 10.65 3710 0.8 395 7 AVERAGE

Mz dBuV/m dBuV/m B dBWV dB/m OB B B o deg
1 5180.00 105,97 ----em --eeee 97.5 34.83 10.68 37.10 .00 395 B7 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU52/40_5240MHz

ANT 1

Pol. Horizontal Fundamental

11ﬂLe\ueI (dBuVim)

1,,‘Leve\ (dBuVm)

1
138 134
i1 975
B3 8.3
] ] |5 U-MI-A-U-N-28--N-2C
650 650
48 A 44 W
Peak
325 35
163 16.3
v v
5000 5048, 5096, i, 582 5240 1000 2200, 3400, 4500. 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Over fead At CablePreamp Aux APos TPos Limit OQver Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MoBundm @8 W B B B B« dg
1 517.64 5102 74.80 -2.98 4299 3462 10.61 3711 060 19 172 PEK 1 5000.00 116,45 ----nv -ooe- 107.89 3490 10.75 37.09 6.00 180 172 PEMK

11ﬂLe\ueI (dBuVim)

11ﬂLe\'eI (dBuVim)
1138
134 1
o3 075
8. a3
850 50
56 -NI-1-U-H-2A-U-NIL-2CAVE) 56 U-NI1-U-NI-2A.U-NI2C(AYG)
488 , 488
AV T B Tamaa LT R,
g 15 125 W
163 16.3
H 1000 2200, 400, 4600. 5800, 7000
5000 5048, 5096, 54, 592 540
Frequency (MHz) Frequency (k)
. Linit Over Read Ant (able Preamp Aux  APos  TPos
Umt 0\/er Read Aot Coble Preanp  hux Ao Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark
- Wiz dBW/m B 45 BV d/m B b &5 cm  deg
fr v/ dBun B B dBm B B B o dg SR R T — 0071 4.9 1075 37.09 0.00 100 172 AVERAGE
1 514280 40.09 54,00 -13.91 3181 3473 10.65 37.18 0.0 108 172 AVERAGE
Sporton International Inc. (KunShan) Page Number : C69 of C208
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Pol. Horizontal Fundamental

o Level (Bulim)

1138 ﬁ*\

By NN
i

1
4 M@k

L S bt st R e U b
L Ui il it bl

Peak Blank
18

540 5264, 5328, 5L 5416, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1537926 49.39 74.00 -24.61 40.61 3495 10.87 37.07 .00 108 172 PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

m |
r%% 1
Avg s P s — sy Blank
163
40 5264, 5328, 5L 5416, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536392 39.89 54.00 -14.11 3113 3497 10.86 37.07 .00 100 172 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C70 of C208
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU52/40_5240MHz

ANT 1

Pol. Vertical Fundamental

11ﬂue\uel (dBuVIm) o Level (dBuVim)

1

1138 138 1
175 95
B3 8.3
| | L 56 U-AIA-U-H-2A UIL2C
650 650
48 44 e Mg
Peak
325 5
163 16.3
U
5000 5048, 5096, i, 582 540 1000 2200, 340, 4500. 500, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read  Ant Cable Preamp  Aux  APos  Thos
freq level Line Linit Level Factor Loss Factor Factor Remark Freq Llevel Line Linit Llevel Factor Loss Factor Factor Remark
MduEe B B0 &k & 8 8 a i ModwmdWA B W dm B BB B m deg
1 51024 50.82 74.00 -53.18 42.65 3466 10.62 37.11 .60 380 107 PN 1 5248.00 111,45 ----v -oon 162.89 34.90 10.75 3709 0.0 384 117 PEAC
Level (dBuV
rp e i) Love (dBulin)
1'("
38 138
1
i3 o5
i) 83
650 850
56 -M---N-2A-U-H1-2CAVG) 1 Lo SGU-N\I-i-U-NII-ZA-U-NH-ZC[AMG_)
48 488
g 125 325 M
163 163
o " - T T P 1000 . we, A0 540, i
Frequency (MHz) Tequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos ereg Level llilpit lWE; LREETF i\m Cible ire:mpF i\ux s TPOSR L
freg level Line Linit Level Factor Loss Factor Factor Remark TR LEVEL LM AT Level Tactor - Loss Tctor Factar e
—_— M dn BV B W dm @ B B o deg
e L L L N L SRV RTINS —— B30 I 15 V0 0M B 117 AEKE
1 5000.00 43.65 54.00 -10.35 35.97 34.30 10.49 3711 0.0 384 117 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Vertical Fundamental

o Level (Bulim)

56 U-NIH-U-NILZA-UNI-2C
65
a 1
Sl b anddet e i it b ke s dn
ikan MUl bl PR TN i J‘WMW"N
Peak Blank
325
163
540 5204, 538, 5L 5416, 5460

Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 S374.64 49.50 74.00 -24.48 40.76 3497 10.86 37.07 .m0 3@ 117 PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

it

Av \‘M» ! Blank
9 18

163

540 5264, 5328, 5L 5416, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536392 38,14 54.00 -15.86 29.38 34.97 10.86 37.07 .00 334 117 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C72 of C208
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU52/37_5260MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
56 DU AN ] | 1 56 UNI-A-A-AU-NI-2C
50 I 50
1
4B'BWWWWHWMWW" 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5142.40 50.92 74.00 -13.08 42.64 34.73 10.65 37.18 Q.00 209 360 PEAK 1 5260.00 116,32 ----vv -onee- 107,76 34,9 18.75 37.69 0.00 200 360 PEAK
el Leve (Vi)
1’"\
1138 134 1
45 675
K 8.3
650 650
50 U-NI-1-M-2A-U-H0-2C1AVG) 5 U-NI-1-U-N1-2A-U-N-2CAKG)
48 1 488
Av
) 325 35
163 16.3
[ v
5100 53 5164, 5156, 5288, 5260 1000 2200, 400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos li’r’it O\rer Read Ant Cable Preamp Awx APos  Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark freq level Line Linit Level Factor Loss Factor Factor Renark

6 dbul dBm B A8 B om deg
1513392 39.92 54.00 -14.08 3168 3470 10.64 3710 .00 200 360 AVERAGE

1

Mz dBuV/m dBW/m  dB BV dB/m B A8 B m  deg
5260.00 108,88 ------ ------ 99.52 3499 10.75 37.09 0.00 200 360 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Horizontal Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

GMM;’rrff'l |

44 !
At e it AT Akt Bt i Tt ol
LRALBE  U h L Ll il LU

Peak Blank
18

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5465.00 49.13 74.00 -24.57 40.30 3499 10.99 37.06 .00 200 360 PEAK

o Level (Bulim)

N |"ﬂ(”\ 5 LA AL G

Avg u \V\‘“‘”‘“ww SR Blank

163

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 512,20 39,25 54.00 -14.75 30.42 3495 10.91 37.06 0.00 200 360 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C74 of C208
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU52/37_5260MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 LN
56 LN 2 ] ] 0 S UAI1-U-I-2A- N2
50 a0
44 LI u MWWW
Peak W
125 125
163 163
sl A 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 5115.64 49.86 74.00 -24.14 4179 34.65 10.62 37.11 0.0 381 122 PEXK 1 5260.00 109.74 --vevv oveeee 10118 34.9 18.75 37.69 e.00  3B/1 122 PEAK
1‘” Level (dBuVim) . Level {dBuV/m)
134 134
1
i1 975
i3 81.3
50 65.0
50 U--:U-N1L-24-U-NI-2CHAVG) . L 056 UNIA-U-AI-2ZA-U-NI-ZCAYG)
a IiE L—FW
1
Av
g 125 128 M
163 16.3
sl i 5164, 51%. 528, 5260 1000 2200, 340, 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp  Aux  APos TPos
freq level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark

6 dbul dBm B A8 B om deg
1 513360 39.32 54.00 -14.68 3108 3470 10.64 37.10 .80 381 122 AVERAGE

1

Mhz dBuV/mdBuv/m 08 BV dB/m B dB 4B deg
5260.00 103,02 ------ --e-es 94,46 34.9 10,75 37.09 .88 381 122 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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Pol. Vertical Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

T T T T I W TPTIN HIMIIMMW“WW
g Dat U A LU ' el R
Peak Blank

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 538400 45,42 74.00 -25.58 39.64 3495 10.87 .07 .m0 N1 122 PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

Av \V\— 1 Blank
9 18

163

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5369.40 38,13 54.00 -15.87 2937 3497 10.86 37.07 .00 381 122 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C76 of C208
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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28
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU52/40_5320MHz
ANT 1
Pol. Horizontal Fundamental
el gl
1138 . 1
i3 05
t 86 UAI LA UNLIC #3
] | [ 56 UNI-U-NI-2A-U-Ni-2C
81 650 -
s 48 ——
Peak
5 5
16 16.3
5%0[] 5320, 5340, 5360, 5380, 5400 1000 2200, 3400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Linit Over fead Ant CablePreamy Auc Mos Tos Urit O Reai nt CablePreap A Wos Thos
Frag Level Line Linit Level Factor Loss Factor Factor Remark Freq Llevel Line Linit Level Factor Loss Factor Factor Remark
— e ——— W dundn G dW Gy B 0 B m deg
Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535150 58.78 74.00 -15.20 50.06 3495 10.84 .07 .00 @ 11 PEMK e 105,66 353 1000 3.8 0.0 1 LLPEK
Level (dBuVim
130 ‘ J 11ﬂLe\{e\ {dBuN/m)
1134 8 1
i3 W5
B3 83
650 §5.0
565 U-N-U-NL 2N ZC AV L L. 56 U-NIHA-U-NI-28-UNI-2CEAVE)
48 488 wa
Av
g 75 32‘5M
163 16.3
3 1500 2200 3400, 4600 5800, 7000
5300 530, 5340, 5360, 5380, 5400 : ‘ : '
Frequency (MHz) Frequency (MHz)
. Limit Qver Read At Cable Preamp Aux  APos  TPos
Linit Over fead At CablePreamp Aux APos TPos .
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level - Line Linit Level Factor  Loss Factor Factor Renark
_— Mz dBuV/m dBuV/m  dB dBuV dB/m  dB dB B m  deg
e dhife e &6 o dbm O B B oa o dy 1 532000 168,60 <-even —eeeee WM N R Y B0 10 11 WERGE
1 535210 48,11 S4.00 -5.89 39.39 3495 10.84 37.07 .00 100 11 AVERAGE
Sporton International Inc. (KunShan) Page Number . C77 of C208
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28
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU52/40_5320MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
i1 i
B 56 LML 2A-UNI-2C B
‘ ] ] L S UAIA-U--2A- N2
50 ! a0
| W
488 ' ‘TM"‘ "}.AN‘I“%HI e b Tk \Fm'l il 484
Peak
125 125
163 163
U U
5300 5320, 5340, 5360. 5380, 40 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MG dEWE B BY B B B B o dy
1 53%5.60 53.54 74.00 -20.46 44.80 34.96 10.85 37.07 0.0 393 362 PEAK 1 5320.00 111,96 ----vv -=eom- 103,29 34,95 10.82 37.68 0.00 393 326 PEAK
11ﬂLe\ueI (dBuVim) )
11"[9\{9\ {dBuVim)
134
1138
1
3 75
aI:] a1‘3
650 850
5 U-NHE--AI-2A-U-NILCAVE) . L 56 U-NI-A-U-I-2A-U-NI-2C(AVE)
489 1 488
Av R e P SO S LHW
183 16.3
4 1000 2200 3400 4600 5800 7000
5300 5320, 5340, 5360. 5380, 40 ‘ ‘ ‘ ‘
Frequency (MHz) Frequency (MHz)
- Linit Over Read  Ant Cable Preamp  Aux  APos  TPos
Llf?lt 0\/er Read Aot Coble Preanp  hux Ao Thos Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark
- W Bn B/n 8 dew dgm 8 & @B a1 deg
i i diulfn b B dbm 5 b o dg 1 5300.0 184,60 —--nnv —onee W0 03 0.8 I8 000 3 325 AVERAGE
1 53%6.40 46.22 54.00 -7.78 37.48 34.96 10.85 37.07 @.00 393 326 AVERAGE
Sporton International Inc. (KunShan) Page Number . C78 of C208
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29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU52/37_5500MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
975 175
8.3 3
] ] U U--2A- N2
650 B0
4y 183 w
Peak
5 05
163
163
5%50 5362, 5414, 5446, 5478, 510 0
Frequency (NHz) 1000 . 0. 4500, 5600, 00
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545288 53.84 74.00-20.16 45.04 349 10.9 37.06 o001 7 PEK Mz dBuV/m dBuv/m B oBV dBfm A8 A B o deg
1 SA68.8% 56.81 68.20 -11.39 43.00 348 10.98 .85 0.80 108 7PEM 1 5500.00 113,50 -over weeeee 10473 W51 101 37.65 0.0 10 7PEK
11ﬂue\uel (dBuVim) 1 - Level (dBuim)
1138 1348 1
i3 75
K 03
650 5.0
55 L UMM LALICIVG . 56 UAHLL-UNL2A UNILCIAVG |
44 1 468
Av
g 35 15
163 163
v v
5350 5362 5414, 5446, 5478, 510 1000 220 400, 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead At Cable Preamp  Aux APos Thos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remerk Freq level Line Linit Level Factor Loss Factor Factor Renark
{.\Hzmm_ﬁmm_dﬁ_dﬁ_dﬁ_wwg Mz dBuV/m dBuV/m  dB B dBm 0B B B am deg
L S.44 408 5480 9.08 3603 M.EB 10.97 .06 000 19 7 AVERME 1550000 10850 --ovov oo lop.24 3431 ILOL 37.85 000 100 7 AVERAGE
Sporton International Inc. (KunShan) Page Number : C79 of C208
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29

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU52/37_5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134 1
15 175
LN "3
] ] U1 U--2A- N2
650 850
s FR I W 4 W
Peak W
128 0
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5405.50 43.49 74.00 -15.51 39.66 4.9 10.9 37.06 0.0 3Bl 327 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5463.56 4B.65 08.20 -19.55 39.86 34.86 10.98 37.05 0.6 351 327 PEAK 1550000 113,11 --eem woeeee 104,34 .81 1101 37.85 0.0 /1 327 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 ,
i1 i
i3 LN
50 Al
56 U-NA-U-NI-2A-U-NI-2CIAVG) Lo SGUAAU-AZAUNL2CTAVE)
44 i 44 k‘J\N
Av
g 5 15 M
163 163
U U
5350 XA 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBindwe B BN & & B B a g
1 545128 40.43 54.00 -13.50 31.68 34.90 10.9% 37.06 @.00 351 327 AVERAGE 1 5500.00 105,96 -----v -=--=- 97.19 34.81 1.1 37.65 0.00 351 327 AVERAGE
Sporton International Inc. (KunShan) Page Number : C80 of C208
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30
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU52/40_5700MHz
ANT 1
Pol. Horizontal Fundamental
Level (dBuVim
130 L 11nle\lre\:dall\.'im}
1
1138 .
3 75
B3 B3
56 U-NIL-0-N-2-U-N-2C T TU T T U G Na N
650 £5.0 —
48 438 it ginet
Peak
5 25
183 16.3
& 1000 2200, 3400, 4600, 5800. 7000
5685 5101, i, 5733, §T48, 5185
Frequency (MHz) Frequency (MHz)
L Linit Over Read At Cable Preamp Aux APos  TPos
let 0\/er Read At Gble Preap Aox fhos Thos Freg level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark
- W dBwndew/n B W G B @B B m deg
i dndiin & g g B B & a dy 1 576000 117,87 e -oeev 1638 331 130 .02 600 109 360 PEAK
15738 58,31 6820 -9.89 48,76 35,37 1L 3706 .00 108 360 PEAK
11"Le\iel (dBuVim)
1138 1
975
813
50
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
u L{\'
Avg Blank
35
163
100 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MG W B BN B B B B o dy
1570000 109,11 ---vem woeee 99,61 35,32 1L31 3713 0.00 108 360 AVERAGE
Sporton International Inc. (KunShan) Page Number . C81 of C208
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30
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU52/40_5700MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
i3 LN
L AM}‘ ~ lj, | 56 U-H1.U-A1L-2A-UHI-2C ] ] | SGIA-U--2A- N2
65.0W ; W ! W a0
1
44 LI WWM
Peak
125 125
163 163
st 5101, i, 53, 5748, 5785 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5727.68 57.52 68.20 -10.68 47.99 3%5.35 1133 37.15 .60 393 99 PEN 1 5700.00 116,58 -----v -=--=- 107.08 3%5.32 1131 37.13 0.00 393 99 PEAK
11ﬂLe\{e\ (dBuVim)
138 y
a5
.3
650
T 56 UA-UNILZALAL2CAVG)
4 L,v
Avg Blank
325
16.3
1500 2200, 3400, 4600. 5800. 7000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
M B/ BW/n o8 dW dB/m 8 B B an deg
1 5760.00 108.36 ------ ------ 95.86 35.32 1131 37.13 .00 393 99 AVERAGE
Sporton International Inc. (KunShan) Page Number . C82 of C208
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31

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU106/53_5180MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
] | | G0N 2A -2
50 50
48 448 W./th
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.60 68.21 74.00 -13.79 5191 3475 10.65 37.18 0.0 191 360 PEAK 1 5180.00 114,62 --=-vv =vnee- 10621 34.85 10.68 37.1¢ 0.00 191 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
650 50
50 ULNI1-0-M-ZA-U-HI-2CIAVG) 56 UNILA-U-NI-ZA-U-NI-2CHRVG)
s L I
Av
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.60 43.08 54.00 -5.92 39.78 3475 10.65 37.18 @.00 191 360 AVERAGE 1 5180.00 17,66 -----v -=--=- 99.25 34.83 10.68 37.16 0.00 191 360 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K
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31
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU106/53_5180MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
B3 813
AL ] | | S0 NI 2A -2
650 50
488 488 me
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5M48.10 66.99 74.00 -7.01 58.78 34.74 10.65 37.18 0.0 373 YR PEN 1 5160.00 109.53 ----vv -onee- 10112 34,835 10.68 37.16 e.00 373 90 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
50 ULNI-U-N-ZA-U-HI-2CIAVG) L L 56 UNIHHZAUNI-ZC V)
4 ! Ll Lm
Av
) 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.60 45.76 54.00 -B.30 37.40 3475 10.65 37.18 @.00 373 90 AVERAGE 1 5180.00 162,91 ----vv -onem- 94,50 34.83 10.68 37.16 0.00 373 90 AVERAGE
Sporton International Inc. (KunShan) Page Number . C84 of C208
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU106/54_5240MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
134 134
i1 i
i3 LN
56 U-HI1.-NIL-2A- ] ] L SGUIA-U-I-2A- N2
50 a0
484 WMWWMHMWWMWMW‘ 488 WMM
Peak
125 125
163 163
Al 5048. 5098, 514, 59 5240 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5140.16 51.44 74.00 -20.56 43.18 34.72 10.64 37.18 0.0 108 5 PEAK 1 5240.00 114,68 ----vv -=--e- 106.05 34.9 10.74 37.69 0.00 100 5 PEAK
11ﬂue\uel (dBuVIm) i Level (dBuVim)
134 134 i
i1 975
i3 .3
50 650
50 U-H-1-U-N1-2-U-NI-2CAVG) L L 56 U-NI-1-U-NI-2A-U-NI-2C(AYG)
44 488
Av
) 125 125
163 16.3
Al 5048. 5096, i, 582 5240 1000 2200, 3400, 4600. 5800, 7000
Frequency (MHz) Fraquency (MHz)
Linit Ouer fead Ant CablePreamp  Aix APos TPos Linit OQver Read Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MoBWmdin B W B B B B o dy
1 Sedd.0e 42.15 54.00 -11.65 34.47 3430 10.49 37.11 0.0 108 5 AVERAGE 1 5240.00 106,21 ------ ----e- 97.66 34.98 16.74 37.89 6.0 100 5 AVERAGE
Sporton International Inc. (KunShan) Page Number : C85 of C208
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Pol. Horizontal Fundamental
1H|.M(dmlwml
134
14
e 56 -1 2A-UHI-2C
654
485 I ' | !
il A A Aol
Peak Blank
18
163
5240 5264, i1, iz 5416, 5450
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5428.98 49.30 74.00 -24.70 40.49 34.94 10.93 37.06 0.0 1o@ 5 PEAK
1H|.M(dmlwml
134
14 \
B3
654 \
\mlt 56 U-NI-U-N-24-U-NI-2C AVG)
44
Nu\w "
Avg s - Blank
38
163
5240 5264, i1, iz 5416, 5450
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 537330 40.00 54.00 -14.00 31.24 34.97 10.86 37.07 0.0 108 5 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C86 of C208
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU106/54_5240MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
56 U-NIL-U-N-2A ] | 56 UN-A-AI-ZAUNI-2C
650 50
484 488 W
Peak
35 35
163 163
Al 5048, 5096, i, 582 5240 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Aix APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5000.00 51.92 74.00 -20.08 44.24 3430 10.49 3711 0.6 319 126 PEAK 1 5240.00 109,66 -----~ -=--=- 10118 34.9 10.75 37.69 0.00 319 126 PEAK
: o LEVEH (4BuVim) e Level {dBuVim)
1138 1138
1
L 175
B3 8.3
650 650
56 --1--N-2A-U-H1-2CAVG) L L 50 U-I-A-U-N-28-U-NI-2CAG)
48 488
Av L..-N-"_\—’“—"M"
g 325 325 M
163 16.3
[ )
5000 5048, 5096, S8, 5192, 5240 1000 0. 3400, 4500, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Over fead Ant CablePreamy Auc Mos TPos Lirit Over fead At Cable Presmp A APos  Thos
freg level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Renark

6 dbul dBm B A8 B om deg
1 50e0.00 43.69 54.00 -10.31 36.01 3430 10.49 3711 .80 319 126 AVERAGE

1 5240.00 182,99 ------ ------ 94,44 349 10.74 37.89 .08 319

Mz dBWV/m dBuv/m 0B dBwv dB/m B B OB om deg
126 AVERAGE

Sporton International Inc. (KunShan)
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Pol. Vertical Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

2
48
e e v b s
Wi " oSt b AR

Dl

Peak Blank
18

—_t

540 5264, 5328, 5L 5416, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 S7L3 4655 74.00 -27.45 3079 3497 1036 37.07 080 319 126 Peak

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

Av M*«—w Blank
9 18

163

540 5264, 5328, 5L 5416, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545978 38,24 54.00 -15.76 29.45 3488 10.97 37.06 .80 319 126 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C88 of C208
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33
Mode Band Edge - L
U-NII-2A_5.25-5.35 802.11ax HE20_CH52_RU106/53_5260MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
56 U-NIL1--NIgEA-L-N-2c ] | 1 56 UM HI-2AU-NI-2C
50 \ 50
1
488 488 Wm«
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5162.40 49.60 74.00 -24.40 41.50 34.61 10.60 37.11 0.0 362 360 PEAK 1 5260.00 115,34 --vnev oomeee 106,77 34,9 10.76 37.09 0.00 362 360 PEAK
el 2l BV}
1138
1138 1
45 075
K 813
650 65.0
50 U-NI-1-M-2A-U-H0-2C1AVG) . | 56 U-NI-1-U-NI-28-U-NILZCIANG)
48 1 448
Av L.,—L—-—\_/"-L_'
) 325 325
163 16.3
5%00 53 5164, 5156, 5288, 5260 1000 2200, 3400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos ) L!i’r’it Over Reai At Cable Freap  Aux Ao Tos ‘
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Renar

6 dbul dBm B A8 B om deg
1512864 39.79 54,00 -14.21 3157 34.69 10.63 37.10 .80 362 360 AVERAGE

iz dBuV/m dBuV/m B BV dB/m B B dB om deg
1 5260.00 107.50 ------ ------ 98.94 3490 10.75 3709 0.80 362 360 AVERAGE

Sporton International Inc. (KunShan)
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Pol. Horizontal Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

60T

al p b

"""IWMM‘L‘:: \'uh” ). W
Peak Blank

=

gt

E S
p

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1537000 49.68 74.00 -24.30 40.92 34.97 10.86 37.07 .00 362 360 PEAK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

it

‘ 1
Avg s \‘\"’meﬁww—ww e T i Blank

163

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 537840 40.08 54.00 -13.92 3130 34.95 10.87 37.07 .80 362 360 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C90 of C208
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Mode Band Edge - L
U-NII-2A_5.25-5.35 802.11ax HE20_CH52_RU106/53_5260MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
i3 975
8 B3
56 U0 UM 2C l | 1 BB A A LI
854 ‘ 850
1
AR 484 WMWWW
L R L L L
Peak W
5 35
163 163
U U
5100 5L 5164, 5136, 528, 5260 1000 0. . 4600, 5400, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MG dEWE B BY B B B B o dy
1 516768 50.09 74.00 -23.91 41.97 3462 10.61 3711 e.e0 301 119 PEMK 1 5260.00 109,79 ----en woeeee 101,23 3.9 1875 37.09 0.0 301 119 PEK
11ﬂue\uel (dBuVim) i  Level (dBuVim)
1138 134
1
L 075
8 813
854 650
56 U-AAU-2A-DNLICIAVG) | L 56 U-NI-U--2A-U-AIL2CIAYG)
48 48
1 L,y——u-‘**—-—-“
Avg
125 25
163 163
v v
500 532 B64, 5196, 5228, 5260 1000 1200, 3400, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead At Cable Preamp  Aux APos Thos Linit Over Read At Cable Preamp Awx APos  Thos
Freq Level Line Linit Level Factor Loss Factor Factor Remerk Freq level Line Linit Level Factor Loss Factor Factor Remark
W dEW/n BWE 0 G dm @B &8 B Tg Mz dBuV/m dBul/m 0B BV dB/m B B dB o deg
1 OSUBS6 3043 54801457 3130 W63 1061 701 080 L 119 AERME 1 5260.00 010 oo moeeee B M0 1076 37.09 000 300 119 AVERAGE
Sporton International Inc. (KunShan) Page Number 1 C91 of C208
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Pol. Vertical Fundamental

L)

134
mm
3 I

1

56 U-NI-U-HI-2A-U-NI-2C)

48
-
Sralfrrtving 4 e

Peak Blank
18

o P B Sl b,
e ¥

=

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5419.80 47.76 74.00 -26.24 3B.04 349 1092 7.0 0.80 30 119 Peak

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

it

1
Av e Blank
9 18

163

5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545300 35.00 54.00 -16.00 29.21 34.89 10.9 37.06 .00 301 119 AVERAGE

Sporton International Inc. ((KunShan) Page Number : C92 of C208
TEL : +86-512-57900158
FCC ID : XMR2023FCS960K



saranas. FCC RF Test Report

Report No. : FR351903D
34
Mode Band Edge
U-NII-2A_5.25-5.35 802.11ax HE20_CH64_RU106/54_5320MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
] | 1 6 UM AR U-NI-2C
50 50
48 448 Www
Peak ‘ WMMMWMWM
325 35
16.3‘ 163
sl 530, 5340, 5360, 5380, 5400 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5355.20 57.49 74.00 -16.51 48.75 34.9 10.85 37.07 0.0 395 5 PEAK 1 5320.00 115,04 ---nev oomeee 10637 34.95 10.82 37.68 0.00 399 5 PEAK
gLl dBuvim) L2 i)
1134 1134 i
45 475
B3 8.3
50 650
565 U-N-U-NL 2N ZC AV L L1 56 UA1-U-NI-2A-U-NI-2C AVE)
484 43 LQW
Av
g 5 35 W
163 163
500 5320, 5340, 5360, 5380, 5400 1000 2. . 4600, 5600, 7000
Frequency (MHz) Frequency (MHz)
Unit Oier Read At Gable Preamp  Awc APos Thos Linit Over Resd Ant Cable Preanp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freg Level Line Linit Level Factor Loss Factor Factor Renark
MH:MM_damm_da_da_da_ng Mhz duv/m dBuv/n B dBV dB/n B B B o deg
1OSHLD 530 B0 B.60 .65 I 108 T 0 W5 5N 1 S3000 107,65 --oovv oomee WO HAIRE DR LB 55 AEME
Sporton International Inc. (KunShan) Page Number 1 C93 of C208
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34
Mode Band Edge
U-NII-2A_5.25-5.35 802.11ax HE20_CH64_RU106/54_5320MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
1 ] | 1 G UM HI-AU-NI-2C
50 "W 50
1
48 448 W
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535330 56.20 74.00 -17.80 47.48 34.95 10.84 37.07 0.0 334 329 PENK 1 5320.00 107,96 -----v -=--m- 99.29 34.93 10.82 37.08 0.00 334 329 PEAK
gLl dBuvim) T
1134 1138
1
45 415
B3 i3
50 650
565 U-N-U-NIL 2N ZC AV I 56 UM U-NI-ZCEAVE)
48 48
Av L,w-—w
g s 5 W
163 163
500 5320, 5340, 5360, 5380, 5400 1000 200, 3400, 4600, 5600, 7000
Frequency (MHz) Frequency (MHz)
Unit Oier Read At Gable Preamp  Awc APos Thos Linit Over Read  Ant Csble Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freg Level Line Linit Level Factor Loss Factor Factor Renark
MH:MM_damm_da_da_da_ng Wiz dBufm dBuv/m OB dBV dB/m OB B B o deg
1OSHRID 4.6 SAED-ILE 3393 WIS W8 V0 0 3 30 NEE 153000 10LEL --oer ooeee R
Sporton International Inc. (KunShan) Page Number 1 C94 of C208
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35
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU106/53 5500MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1
1138 1138
975 175
8.3 3
" R il T Tty (1R T
' 650
s u [T
Peak W
5 05
163
163
5%50 5362, 5414, 5446, 5478, 510 0
Frequency (VHz) 1000 . 00, 4500, 5600, 00
Frequency (MHz)
Linit Over Resd At Cable Preanp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B A8 dB o deg -
1 945288 60.56 74.00 -13.44 5177 3489 10.9 37.06 o0 1l 7 PEK Mz dBuV/m dBuv/m B oBV dBfm A8 A B o deg
D OS463.60 6L2L BB.2D -6.99 5243 3487 197 3.6 0.80 111 7PEM 1 5500.00 116,03 -over -eeeee 107,06 W50 1.0 7.65 060 11 7PEK
gLl dBuvim) T
1138 1138 1
i3 075
i3 83
650 £5.0
56 N LA ALV I 55 AL U 2ALALECVG]
44 4 Lk LN
Av
g 5 5
163 16
5%50 5362 14, 5446, 478, 510 1000 20. 3400, 4600, 500, 7000
Frequency (MHz) Frequency (MHz)
Linit Over fead At CablePreamp Aux APos TPos Linit Over Read  Ant Csble Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remerk Freg Level Line Linit Level Factor Loss Factor Factor Renark
mEn B E B0 & & @ 8 a @& Mulwh vk B B0 Bh B B & a iy
LSS0 4020 SAB0 973 .40 M8 10.97 .06 0.0 1L 7 AVERAE 1550000 108.13 = - B3 HEL LN e em UL T ARG
Sporton International Inc. (KunShan) Page Number 1 C95 of C208
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35
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU106/53_5500MHz
ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
975 175
8.3 3
850 N CUTTI T Ll T T L AR 2A L
| 650
“ [ S R——
Peak
5 05
163
163
5%50 5362, 5414, 5446, 5478, 510 0
Frequency (NHz) 1000 . 00, 4500, 5600, 000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 54525 55.20 74.00 -18.50 46.41 3489 10.9 37.06 .00 387 324 PEMK Mz dBuV/m dBuv/m B oBV dBfm A8 A B o deg
1 546,30 63.19 68.20 -5.00 54.48 34.87 10.98 37.06 .80 387 324 PEMK 1 5494.00 108.57 68.20 40.37 99.80 34.B1 1161 37.05 0.0 387 304 Pesk
: o LEVEH (4BuVim) : o LEVel (dBuVim)
1138 1138
1
i3 5
K 8.3
650 650
56 LA ALNL 1AV I 55 UL AL NCAVG)
u : u LW
Av
g 5 5
163 163
5%5[] 5302 414, 5445, 78, w10 1000 200, 3400, 4600. 5800, T000
Frequency (MHz) Frequency (MHz)
Uit Over Read Ant CablePreamp  Aux APos Thos Unit Over Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Renark Freg Level Line Linit Level Factor Loss Factor Factor Renark
?\H‘Mm_ﬁmm_dﬁ_dﬁ_dﬁ_cmwg Mz dBuV/m dBuv/n  df dBV dBm A8 dB dB m deg
UOSSETL ALU S0 -89 3230 B 1096 706 000 30 34 MERME 1 556000 10241 ==vees vome B AL LN TB D0 3 304 WERKGE
Sporton International Inc. (KunShan) Page Number : C96 of C208
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Report No. : FR351903D
36
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU106/54 5700MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B3 813
,n 56 U-NIL-0-N-2A-U-N-2C ] | | SGUNIA-H-AUNI-C
50 50
48 448 W
Peak
325 35
163 163
st 510, i, 5733, §T48, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 572772 6157 68.20 -6.63 52.83 35.36 1133 37.15 @0.00 108 360 PEAK 1 5700.00 115.06 -----v -=--=- 105,56 35,32 1131 37.13 0.00 100 360 PEAK
11ﬂLe\ieI (dBuVim)
1138 i
45
B3
5.0
L L 56 U-NIA-H0-28-U-AI-2CAVG)
4BIB t&/“/‘
Avg Blank
15
163
1000 0. 400, 4600, 5800, 7000
Frequency (MHz)
Linit Quer Read  Ant Cable Preamp Aux APos  Thos
freq level Line Linit Level Factor Loss Factor Factor Remark
Moddnd B i Bh B B 6w dg
1 5709.00 106,95 ------ ------ 97.47 3,30 1129 3011 8.00 100 360 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C97 of C208
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Report No. : FR351903D
36
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU106/54_5700MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B3 813
56 U-NIL-0-N-2A-U-N-2C ] | | G QNA-H-ZAUN-2C
650 : 50
1 W
4 T T 45-9
Peak
325 35
163 163
st 5101, i, 5733, §T48, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5729.80 52.16 68.20 -16.04 42.62 35.36 1134 37.16 0.0 393 16l 1 5700.00 113,98 ----vv -=-em- 10449 35,31 1138 37.12 e.00 393 181 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L 56 UMILA-U-NI-ZA-U-NI-2C1AVG)
448 L,‘_,_
Avg Blank
35
163
100 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBindwe B BN & & B B a g
1 5700.00 104,35 --vnvv -vneee 9.87 35.30 1.9 3711 0.60 393 181 AVERAGE
Sporton International Inc. (KunShan) Page Number : C98 of C208
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37
Mode Band Edge - L
U-NII-1_5.15-5.25 802.11ax HE40 CH38_ Full RU_5190MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂue\uel (dBuVIm) 1 - Level (BuVim)
1138 1138 i
175 UK
8. B3
1 56 U-IA-U-NIL- 2802 ] 56 U-NI-UNI-2A-UNIL2C)
650 W 650
488 183
Peak
35 325
163 163
5|1‘[][J 532, 5164, 5196, 5228, 5260 1000 200, 300, 4500, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Over fead Ant CablePreamy Auc Mos Tos Linit Ouer Read  Ant Cable Preamp A APos TRos
Freg Level Line Linit Level Factor Loss Factor Factor freq Llevel Line Linit Level Factor Loss Factor Factor Remark
Wbl e & ol B & B & a de Mz dBuim cBV/n  dB B dBn B OB A o deg
1 OSULD 6457 7480 -0.43 56,30 ML 10.65 .10 080 19 4PEN 1319000 10717 -ovme ooees WIS 107 10 0.0 le 4PEA
: o LEVEH (4BuVim) i . Level (dBuvim)
1138 1134
175 5 i
8. B3
650 840
56 U-NI-:U-NI-2A-UNI-2CIAVG) 56 U-NI--UNI-2A-U-NIL-2CJvG)
T — L il )
488 'Y
Av
g 5 14
163 163
v
500 532 5164, 5196 5228, 5260 1000 20, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Unit Over Read Ant Cable Preamp  Awx APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wddndwn & B & & & o dg ol i & GW B B & B o g
1 514944 47.65 5400 -6.35 39.35 3475 10.65 37.18 000 lee 4 VERAGE 1 5190.00 93,85 ===e=- =emees 816 4.88 1878 37.09 Q.60 108 4 AVERAGE

Sporton International Inc. (KunShan)
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Pol. Horizontal Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

&

B g b
Peak Blank
18

519 54, 5298, 5362, 5406, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1597819 49.27 74.00 -24.73 4049 3495 10.87 .07 o.e0 e 4 PEMK

o Level (Bulim)

M.Ej

56 U-NI-U-N-24-U-NI1-2CAVG)

it e,
1
Avg — ] Blank

35

16

590 5244, 5298, 535 5406, 5460

Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 538251 38.57 54.00 -15.43 29.79 3495 10.87 37.07 .00 100 4 AVERAGE
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37
Mode Band Edge - L
U-NII-1_5.15-5.25 802.11ax HE40 CH38_ Full RU_5190MHz
ANT 1
Pol. Vertical Fundamental
: o LEVEH (4BuVim) : o LEVel (dBuVim)
1138 1138
1
175 015
813 8.3
— LA i | O O e g RN S
850 1 650
) 4 LMMMNWMWMMM
Peak
125 5
163 163
50 Gk 5164, 515, 528, 5260 1000 0. 400, 4500, 5800, T000
Frequency (MHz) Frequency (MHz)
Linit Over fead Ant CablePreamy Auc Mos Tos nit  Orer Read  Art Gable Preamp  Aux s Thos
Freq Level Line Linit Level Factor Loss Factor Factor Remerk Freg Level Line Linit Level Factor  Loss Factor Fector Remark
T Wainan B &l Br & & & a & T ™
1 SURED 6030 TAMD -6 5208 TS 1065 00 0.0 M 76 PR 1 51000 9892 woooe e NE KB W TH BN W TEPEK
gL e 6BV} gL Vi)
1138 1138
175 075
1
813 813
850 850
50 U-NI-A0-A0-2A-U-H0-2CAVG) . L 56 U-NIHA-U-AI-2A-U-NICIRVG)
448 i 488
Av
g 125 15
163 163
SEI‘[][J 532 5164, 515, 578, 5260 1000 2200, 00, 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Uit Over Read Ant CablePreamp  Aux APos Thos Linit Qver Resd Ant Cable Preamp A APos TRos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Renark
T Wainan B &l Br & & & a & Modih i 6 B0 B B & 6 a &
1 SHRED .00 5400 -ILE 380 T 65 0 0 M 76 MERE 151000 B3 -oeee oo WE M DT T 00 N0 T6AERGE

Sporton International Inc. (KunShan)
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Pol. Vertical Fundamental

o Level (Bulim)

56 U-NI-U-HI-2A-U-NI-2C)

d
# n»wuﬂ% XTT
! u‘v'\fn ) Lllll‘”llt‘l“l '!’ qu it JMWWJM L\‘Hl‘u”lvkwl

dudl)

Peak Blank
18

519 54, 5298, 5362, 5406, 5460
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545865 43,40 74.00 -25.60 39.61 3483 10.97 37.06 .00 308 76 PEAK

m[ﬂd(ﬂ&l\"lﬂl
138
15
M.Er_\\
850 \
\ 56 U-H-1--A-28-U-NTL-2C AV
it
Avg e ! Blank
35
16
590 5244, 5298, 535 5406, 5460
Frequency (WHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5455.41 37.38 54.00 -16.62 28.59 34.89 10.9 37.06 @.00 308 76 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C102 of C208
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1 I
4 _ G NN 2A--ZCHAVG) NI-2CIAVE))
Peak e " y
Pl
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10360.08 44.66 68.20 -23.54 56.04 37.40 15.33 6411 @.00 -~  --- PEAK 1 10360.00 45.70 68.20 -22.48 57.14 37.39 15.32 6413 @.00 -~ --- PEAC
Sporton International Inc. ((KunShan) Page Number : C103 of C208
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Mode Band Edge - L
U-NII-1_5.15-5.25 802.11ax HE40 CH46_Full RU_5230MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) Wme‘ (Vi)
frid 1138
97.5 ngS
B 83
SGUAH AL o B R A
650 80 — |
44 44
Peak
35 5
163 163
U v
500 532 5164, 5196. 5228, 5260 1000 220, 40, 4500, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead At Cable Preamp  Aux APos Thos Linit Ouer Read  Ant Cable Preamp  Aux APos  Thos
Freq level Line Linit Level Factor Loss Factor Factor Freq Level Line Limit Level Factor Loss Factor Factor Remark
Wbl e & ol B & B & a de Mo BuW/m Buvie B B B B B B o deg
1 514656 59.94 7400 -14.06 SLES 374 1065 37.10 .00 112 167 PEAK 1 5230.00 108.26 ------ ------ 9L 4.9 1074 3709 0.0 12 167 PEAC
: o LEVEH (4BuVim) 1 Level (dBuvim)
1138 138
1
175 I8
K 03
650 650
50 U-AI-1-U-NI-28-U-NI-2CIAVG) L L 56 UNI-1-U NI 28 LNI-ZC(AG)
44 1 48
Av
g 35 35
163 163
5|1‘0[J 532 5164, 5196. 5228, 5260 1000 200, . 4600, 5600, 1000
Frequency (MHz) Frequency (MHz)
Linit Over fead Ant CablePreamy Auc Mos Tos Lnit Over Read Aot Cable Preamp  Aux APos Thos
Freq level Line Linit Level Factor Loss Factor Factor Freq Llevel Line Linit Level Factor Loss Factor Factor Remark
Wbl e & ol B & B & a de W BW/m B/ BB G B B B B o gy
1 SM9.60 4528 S4B0 -8.72 3698 3475 10.65 3700 .00 112 167 AVERAGE 153080 98.74 --ooor -ooee 90.19 4.9 1074 37.89 .00 112 167 AVERAGE
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Pol. Horizontal Fundamental

o Level (Bulim)

e

M 56 U-NI-U-HI-2A-U-NI-2C)
i 4
I

1
u Wb ol
Peak u Blank

5240 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1539478 50.52 74.00 -23.48 4172 499 10.88 .07 a0 112 167 PEMK

o Level (Bulim)

g 56 U-H0-1--A-28-U-NTL2C AV
s -
MM 1
Avg T Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5350.50 38.99 54.00 -15.01 30.27 34.95 10.84 37.07 @0.00 112 167 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C105 of C208
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